- .

.

. M\,

\Mw 5
e

1
-
5
b

q

| .

i
.
0 .

o ..
. W\

_. .

i

-

S wam
g v o

i
-
e

.
S

e s

o
& \\«mv;wf 2
.&% &\W\Nw



martib1
Typewritten Text
954000582

martib1
Typewritten Text
1993-01


SAFETY RULES

Safe Operation Practices for Ride-On Mowers

IMPORTANT: THIS CUTTING MACHINE ISCAPABLE OF AMPUTATING HANDS AND FEET AND THROWING OBJECTS.
FAILURE TO OBSERVE THE FOLLOWING SAFETY INSTRUCTIONS COULD RESULT IN SERIOUS INJURY OR DEATH.

L. GENEHRAL OPERATION

= Read, understand, and follow all instructions in the manual
and on the machine before starting.

=  Only allow responsible adults, who are familiar with the
instructions, to operate the machine.

»  Clear the area of objects such as rocks, toys, wire, stc.,
which could be picked up and thrown by the blade.

*  Besurethe areais clear of other people before mowing. Stop
machine if anyone eniers the area.

»  Never carry passengers.

= Donotmow in reverse uniess absolutely necessary. Always
look down and behind before and while backing.

»  Be aware of the mower discharge direction and do not point
# at anyone. Do not operate the mower without either the
efire grass catcher or the guard in place.

*  Slow down before turning.

¢ Neverleave a running maching unaliended. Always turn off
blades, set parking brake, stop engine, and remove keys
hefore dismounting.

*  Turn off blades when not mowing.

*  Stop engine before removing grass caicher or unclogging
chute.

= Mow only in daylight or good artificial light.

« Do not operate the machine while under the influence of
atcchol or drugs.

«  Watch for traffic when operating near or crossing roadways.

+  Use extra care when loading or unloading the machine into
a trailer or truck.

li. SLOPE OPERATION

Stopes are a major factor related to loss-of-conirol and tipover
acecidents, which can result in severe injury or death. All slopes
require extra caution. If you cannot back up the slope orif you feel
uneasy on it, do not mow it.

BO:

+  Mow up and down slopes. not across.

= Remove obstacles such as rocks, tree limbs, eic.

*  Watch for holes, ruts, or bumps. Uneven terrain could
overturn the machine. Tall grass can hide obstacles.

e lJseslowspeed. Choose alow gear so that you will not have
to stop or shift while on the slope.

+  Foliow the manufaciwrer's recommendations for wheel
weights or counterweights to improve stability.

= Use extra care with grass catchers or other attachments.
These can change the stability of the machine.

«  Keep all movement on the slopes slow and gradual. Do not
make sudden changes In speed or dirsction.

= Avoid starting or stopping on a slope. If tires lose raction,
disengage the blades and proceed slowly straight down the
slope.

DO NOT:

= Donotwmonslopes unless necessary, andihen, turn siowly
and gradually downhill, if possible.

¢ Do notmow near drop-offs, ditfches, or embankments. The
mower could suddenly tumn over if a wheel is over the edge
of a ciiff or ditch, orif an edge caves in.

= Do not mow on wet grass, Reduced traclion could cause
sliding.

*  Donat try to stabilize the maching by putting your foot on the
ground.

¢ Do notuse grass catchar on steep slopes.

Hi.

CHILDREN

Tragic accidents can occur if the coperator is not alett to the
presence of children. Children are often attracted to the machine
and the mowing activity. Neverassume that children will remain
where you last saw them.

L]

Keep childrer out of the mowing area and under the watchful
care of another responsible aduit.

Be alert and turn machine off if chiidren enter the area.

Before and when backing, look behind and down for smait
children.

Never carry children. They may fall off and be seriously
injured or interfere with safe machine operation.

Never allow children to operate the machine.

Use exira care when approaching blind corners, shrubs,
trecs, of ather objects that may obscure vision.

. BERVICE

Use extra care in handling gasoline and other fuels. They are
flammable and vapors are explosive.

- Use only an approved container.
- Never remove gas cap or add fuel with the engine

running. Allow engine to cool before refueling. Do not
smokea.

- Never refuel the machine indoors.

Never store the machine or fuel container inside where
thera is an open flame, such as a water heater.

MNever run a machine inside a closed area.

Keep nuts and bolts, especially blade attachment bolts, tight
and keep sguipment in good condition.

Never tamper with safety devices. Check their proper
operation reguiarly.

Keep machine free of grass, leaves, or other debris build-up.
Clean oil or iuel spillage. Allow machine to cool belore
storing.

Stop and inspect the equipment if you strike an object.
Repair, if necessary, before restarting,

Never make adjustmenis or repairs with the engine running.

Grasgs catcher components are subjectto wear, damage, and
deterioration, which could expose moving paris or allow
objects to be thrown. Frequently check components and
replace with manufacturer's recommended parts, when nec-
essary.

Mower blades are sharp and can cut. Wrap the blade(s) or
wear gloves, and use axtra caution when servicing them.

Check brake operation frequenily. Adjust and service as
requirad.

L.ook for this symbaol to point out inpor-
tant safety precautions. it means
CAUTIONIT BECOME ALERT!I YOUR
SAFETY IS INVOLVED,

CAUTION: Always disconnect spark
pug wire and place wire where it cannot
contact spark plug in order 1o prevent
accidental starting when setting up,
transporting, adjusting or making
repalrs,




CONGRATULATIONS on your purchase of a new Tracter. |t has been designed, engineered and manufactured o give you the
best possibie dependability and performance.

Should you experience any problem you cannot easily remedy, please contact your nearest authorized service facility. We have
competent, well-trained iechnicians and the proper toois 1o service or repair this unit.

Please read and retain this manual. The instructions will enabie you to assemble and maintain your unit properly. Always ohserve
the “SAFETY RULES"

INTERNATIONAL SYMBOLS

These symbols may appear on your unit or in the fiterature supplied with the product. Learn and understand their meaning.

SLOW

CAUTION REVERSE

CLUTCH LIGHTS OFF

MOWER HEIGHT  DIFFERENTIAL LOCKED UNLO
LOCK A

PARKING BRAKE

ENGINE CFF OlL PRESSURE

CHOKE CKED

REVERSE NEUTRAL HIGH

ATTACHMENT ATTACHMENT
MOWER LIFT CLUTCH ENGAGED GLUTCH DISENGAGED IGNITION

NOTE: The illustrations shown in this manua) are 1o aid in the assembily and operation of your tractor. They may ot may aot show the
actual model you have purchased.

WARNING: This unit is equipped with an internal combustion engine and should not be used on or near any unimproved forest-covered,
brush-coverad or grass-covered land unless the engine's exhaust system is equipped with a spark arrester meeting applicable locat o
state laws (if any). If a spark arraster is used, it should be maintained in effective working order by the operator.

In the state of California the above is required by law (Section 4442 of the California Public Resources Code). Other states may have simnilar
laws. Federal laws apply on federal lands. A spark arrester for the muffiet is available through your nearest authorized service faciiity.

SAFETY BULES . et 2 STORAGE .. riiis e e e 18
ASSEMBLY e 5-7 SCHEMATIC i rer s s an
OPERATION L. iinesin s 8-11 REPAIR PARTS i viiic e sneen s 21-34
CUSTOMER RESPONSIBILITIES 12-14 TROUBLE SHOOTING ... 40-41
SERVICE AND ADJUSTMENTS L. 15-18 WARRANTY et i 42, 47



Parts Bag conients shown fuil size

Parts packed separately in carton

(1) 2-1/4"
Dia. Washer

J {1) Locknut
3/8-24

(1) Shouider Bolt 5/16-18 (1) Hex Bolt 1/2-13 x 1

{1) Lock Washer 1/2
(1) Washer 17/32 x 1-3/16 x 12 Gauge

Steering s

Wheel Battery

Sleering
Sleeve Paris Bag

Parts bag contents not shown full size

(2) Hex Bolts 1/4 - 20 x 3/4 (2) Hex Nuts 1/4 - 20

(2) Washers 9/32 x 5/8 x 16 Ga.{2) Lock Washers 1/4

/ Steering a—
wheel - [T
\_ Insert i
— Steering Whee!
Adapter

{2) Keys

Steering Clip

Owner's Manual

_s
1
1
1
1
;
1
)
;
N

N -
I
I
H
§
e
{
e
|
|
|
-

’ ~

— Battery Caps
158° Slope Shest and instructions




TOOLS REQUIRED FOR ASSEMBLY

A socket wrench set will make assembly easier. Standard
wrench sizes are listed.

(1) 8/16" wrench Pliers

(2) 716" wrenches Tira pressure gauge
(1} 1/2" wrench Screwdriver

(1) 3/4" wrench Utility knife

When right and left hand are mentioned in this manual, it
means when you are in the operating position (seated
behind the steering wheel).

TO REMOVE UNIT FROM CARTON
UNPACK CARTON

s  Remove all accessibie loose paris and parts carions
from carton (See page 4).

» Cut from top to bottormn, all four corners of carton and
lay panels flat.

= Check for any additional loose parts or cartons and
remove.

BEFORE ROLLING UNIT OFF SKiD

ATTACH STEERING WHEEL

POSITION STEERING SHAFT (See Fig. 1) -
s Lift hood.
s Pull steering shaft up to engage gears.

»  Push steering clip through hole on steering shaft at 457
(hole is located under dash and above lower steering
hushing).

»  Push steering clip onto steering shaft until steering clip
shaps into place.

INSTALL STEERING WHEEL (See Fig. 2) -

= Slide the steering sieeve over the steering shaft (Bot-
tom of sleeve goes over ring on dash).

»  Slide steering wheel adapter onto upper steering shaft.

e  Position front wheels of the tractor so they are pointing
straight forward.

»  Position steering wheel so cross bars are horizontal
(left to right) and slide onto adapter.

s Assemble large flat washer and 3/8-24 locknut and
tighten securely.

= Snap insert into center of steering wheel.

»  Rermove protective plastic from tractor hood and grill.

IMPORTANT: CHECKFORAND REMOVE ANY 8TAPLES
IN SKID THAT MAY PUNCTURE TIRES WHERE UNIT I3
TO ROLL OFF SKID.

STEERING SHAFT

STEERING
SHAFT ~

~STEERING CLIP

™ LOWER STEERING
BUSHING

FliG. 1

STEECHING WHEEL
INSERT

LOCKNUT

STEERING WHEEL

STEERING WHEEL

STEERING SLEEVE

STEERING SHAFT

FiG. 2

TO ROLL UNIT OFF SKiD (See Fig. 7)

L

Raise mower lift laver 1o its highest position.

Re{lﬁease parking brake by depressing clutch/brake
pedal.

Place gearshift lever in “NEUTRAL” position.
Roll unit backwards off skid.

Rernove banding holding discharge guard up againg
tractor.




HOW TO SET UP YOUR TRACTOR
PREPARE BATTERY (See Fig. 3)

CAUTION: Wear eye and face shield.

Wash hands or clothing immediately if
accidenially incontactwith battery acid,

Do not smoke, Fumes from charged
batiery aclkl are explosive,

Raad the instructions included with the
battery venicaps. Always wear gloves,
clothing and goggles o protect your
hands, skin and eyes.

Your unit has a battery charging system which is sufficient
for normal use. However, periodic charging of the baftery
with an auternotive charger will extend its life.

»  See nstructions packed with vent caps in paris bag.

«  Fill battery with acid. Fill each csi! until it reaches the
hotiom of the vent welis. Do not overfill.

¢ Allow battery to stand andg seitle for at least thirty
minutes. After standing, check the levei of acid. If
below the vent welis, add more acid until the correct
ievel is reached.

While battery is standing (after adding acid) and later, while
battery is being charged, continue with assembly of unit.

IMPORTANT: TO MAXIMIZE THE LIFE OF YOUR
BATTERY, IT IS NECESSARY THAT THE BATTERY BE
CHARGED BEFORE USE. FAILURE TO CHARGE
BATTERY CAN RESULT IN A SHORTENED BATTERY
LiFE.

¢ Charge batiery al a rate of 6 amperes for 1 hour. Use
a 12 volt battery charger. Observe all safety precau-
tions required for battery charging.

= Checkthe acid level after the battery is charged. If the
acid has fallen below the correct level, add distilied or
iron free water,

= Installthe vent caps to cover the vent wells. Wash the
top of the battery with water to rernove any acid, then
wipe dry,

s Check baltery case for leakage 10 make sure that no
damage has occurred in handling.

¢+ Dispose of excess battery acid. Neutralize acid for
disposal by adding it to four inches of water in a five
gallon plastic container. Stir with a wooden or plastic
paddle while adding baking soda until the addition of
mare soda causes no more foaming.

= Follow instructions on how to install battery.

CUT AWAY VIEW YENT CAP

VENT WELL

BATTERY
CELL ACID
LEVEL

7=

INSTALL SEAT (See Fig. 4)

Adjust seat before tightening adjustment boll.

= Hemove cardboard packing on seat pan.

« Place seat on pan and assembie shoulder boli,

»  Assemble adjustmentbolt, lock washerand flaiwasher .
loosely. Do not tighten.

»  Tighten shoulder bolt securely.
«  Lower seat into operating position and sit on seat.

»  Slide seatuntil a comfortable position is reached which
allows you to press clutch/brake pedai all the way down
{See Fig. 7).

e Get off seat withoui moving its adjusted position.
¢ Raise seat and tighten adjustiment bolt securely.

SHOULDER
BOLT

LocK

WASHER __
ADJUSTMENT FLAT
BOLT WASHER

FIG. 4
CHECK TIRE PRESSURE

The tires on your unit were overinflated at the factory for
shipping purposes. Correct tire pressure is important for
best cutting performance.

«  Reduce tire pressure to 14 PSiinfronttires and 12 PSI
in rear tires.

CHECK DECK LEVELNESS
Forbest cutting results, mower housing should be properly

levelaed. See “TO LEVEL MOWER MOUSING” in the
Service and Adjustments section of this manuai.

CHECK FOH PHROPER POSITION OF ALL
BELTS

See the figures that are shown for replacing motion ana
mower blade drive belts in the Service and Adiustments
section of this manual. Verify that the belts are routed
correctly.

CHECK BRAKE SYSTEM
After you learn how o operate your tractor, check i see
that the brake is properly adjusted. See “TO ADJUST

BRAKE” in the Service and Adiustmenis section of this
manal.




INSTALL BATTERY (See Figs. 5 & 6)

CAUTION: Do not short battery termi-
rais. Before installing battery, remove
metal bracelels, wristwaich bands,
rings, ete.

Positive terminal mus? be connected
first to prevent sparking from acciden-
jal grounding.

s Lift seat to raised position.
= Opsn battery box door.

»  Be sure drain tube is attached to hottom of battery box BATTERY
and tube passes through hole in chassis for proper BOX DOOR
drainage.

s Lower bhattery into batiery box with battery terminals
toward front of tractor.

s First connect RED battery cable and RED fused igni-

tion wire to positive (+) battery terminal with hex bolt, : V

flatwasher, iock washerand hex nutas shown. Tighten -

securely. VENT CAPS
+  Connect BLACK grounding cable to negative (-) bat- FIG. 6

tery terminal with remaining hex bolt, flat washer, lock
washer and hex nut. Tighten securely,

«  Close battery box door.

Open battery box door for JCHE@KL?ST
= Inspection for secure connections (to tighten hard-
ware). BEFORE YOU OPERATE AND ENJOY YOUR NEW
= inspection for corrosion. TRACTOR, WE WISH TO ASSURE THAT YOU RECEIVE
+  Testing battery THE BEST PERFORMANCE AND SATISFACTION FROM
. | i (if " g THIS QUALITY PRODUCT.
umping (if required). " PLEASE REVIEW THE FOLLOWING CHECKLIST:

+  Periodic charging.
gng v All assembly instructions have been completed.

BATTERY v No remaining loose parts in carion.

BOX DOOR
v Batiery is properly prepared and charged. (Minimun
1 hour at 6 amps).

/ Seatis adjusted comfortably and tightened securely.

/Al tires are properly inflated. {For shipping purposes
the tires were overinfiated at the factory).
MEGATIVE / Be sure mower deck is propetly leveled side-to-side

(BLACK) CABLE front-to-rear for best cutting results. (Tires must b
properly inflated for leveling).

/ Check mower and drive belts. Be surs they ars routs:
properly around putleys and inside all beit keepers.
L ' 7/  Checkwiring. See that all connections are still secur
RED FUSED and wires aie properly clamped.

IGNITION ¥rirE FLAT WHILE LEARNING HOW TO USE YOUR TRACTOR, PA

!i HEX NUT S ] Iy YL AT FRe 8 WA TS e R ATSe T AR

POSITIVE
(RED) CABLE

EXTRAATTENTION TO THE FOLLOWING IMPURTAN

HEZ ITEMS:
< Engine oil is at proper level,

v/ Fuel tank is filled with fresh, clean, regular unleade
gasoiline,

s Become familiar with all conirols - their location an
function. Operate them before you start the engine.

POSITIVE (+) TERMINAL NEGATIVE () TERMINAL 7/ Be sure brake systern is in safe operating condition.

LOCIOWASHE




KNOW YOUR TRACTOR

READ THIS OWNER'S MANUAL AND SAFETY RULES BEFORE OPERATING YOUR TRACTOR.

Compare the illustrations with your Tractor to familiarize yourself with the location of various controls and adjustments. Save

this manual for future reference.

CENYER SHIFT
MODELS ONLY

FUEL CAP

CLUTCH/BRAKE PEDAL

LIGHT SWITCH (OPTIONAL EQUIPMENT)

PARKING BRAKE LEVER -

IGNITION BWITCH

GEAR SHIFT LEVER

THROTTLE/CHOKXE CONTROL

MOWER HEIGHT ADJUSTMENT KNOB

MOWER LIFT LEVER

MOWER CLUTCH LEVER

GEARSHIFT LEVER

" IGNITION SWITCH

FiG. 7

Your tractor conforms {o the safety standards of the American National Standards Institute.

IGNITION SWITCH: Used for starting and stopping the
engine.

THROTTLE/CHOKE CONTROL: Used for starting and
controiing engine speed.

CLUTCH/BRAKE PEDAL: Usedfor declutching and brak-
ing the lawn rider and starting the engine.

GEARSHIFY LEVER: Selects the speed and direction of
the lawn rider.

LIGHT SWITOH: (For optional headlights) Tums head-
lights on or off.

e

PARKING BRAKE LEVER: Locks clutch/brake pedal into
the brake position.

MOWER CLUTCH LEVER: Used to engage the mower
blades.

MOWER LIFT LEVER: Used fo raise and lower the mower
dack.

MOWER HEIGHT ADJUSTMENT KNOB: Used to set
mower cutting height.



The operation of any tractor can result in foreign objecis thrown into the eyes, which can resulf |
in severe eve damage. Always wear safety glasses or eye shieids hefore starting your fraciof
and while moving. We recommend wide vision safety masi for over the speciacles of standard 1
safety glasses.

HOW TO USE YOUR TRACTOR

TO SEYT DARKING BRAKE (See FEQD 8) PARKING BRAKE “EQGAGED” MHIWER CLUTCH

. LEVER “ENGAGED” |
»  Depress clutch/brake pedal into full “BRAKE” position ,
and hold.

e Place parking brake lever in “ENGAGED” position and
release pressure fromclutch/brake pedal. Pedalshould
rernain in “BRAKE” position. Make sure parking brake
will hold vehicie secure.

#

“IHSENGAGED”

STOPPING {See Figs. 8 and 9}
MOWER BLADES -

s Move mower clutch lever to “DISENGAGED?” position. & CLUTCH/BRAKE
GROUND DRIVE - PEDAL “BRAKE” “DISENGAGED”
POSITION

o Depress clutch/brake pedal into full “BRAKE” position.
= Move gearshilt lever 1o “NEUTRAL” position.
EMGINE -

= Move throttle controt to “SLOW” position.

Fid. @

NOTE: Failure to move throitfe control to “SLOW” position THROTTLE/
and allowing engine to idle before stopping may cause — CHOKE
engine to “backfire”. CONTROL

»  Turn ignition key to *OFF” position and remove key.
Always remove key when leaving vehicle to prevent
unauthorized use.

« Never use choke to stop engine.

NOTE: Under certain conditions when unitis standing idle
with the engine running, hot engine exhaust gases may
cause “browning” of grass. To eliminate this possibility,
always stop engine when stopping unit on grass areas.

GEAR
/sHIFET

IGMITION
BWITCH

CAUTION: Always stop unitcompletely,
as described above, before leaving the ;
operators position; to emply grass CENTER SHIFT
catcher; eic. WMODEL ONLY

TO USE THROTTLE CONTROL (See Fig. 9)

Always operate engine at full throitle.

»  Operaling engine at less than full throttle reduces the
baitery charging rale.

= Full throtle offers the best bagging and mower per-
formance.

TO MOVE FORWARD AND BACKWARD

{See Figs. 8 and 2)

The direction and speed of movement is controlied by the

gearshift lever.

o Start tractor with clutch/brake pedal depressed and
gearshift lever in "NEUTRAL” position.

«  Move gearshift iever to desired position.
= Slowly release clutch/brake pedai to start movement. 9 Fiti. 9

THROTTLE!
oo GHOKE
CONTROL

HENITION
SWITCH

e, (3 AR
. SHIET




TO ADJUST MOWER CUTTING HEIGHT
(See Fig. 10)

The position of the mower lift lever determines the cutting
height. The position of the mower lift lever can be adiusted
by moving the height adjustment knob to desired position.

°  With lift lever back and locked in highest position, pull
out the adjustrnent knob and move to desired position.

= Move mower lift lever out and forward 1o adjustment
knob.

The cutting height range is approximately 1"10 3-1/2". The
heights are measured from the ground to the blade tip with
the engine not running. These heights are approximate
and may vary depending upon soil conditions, height of
grass and types of grass being mowed,

*  Theaverage lawn shouid be cut to approximately 2-12
inches during the cool season and to over 3 inches
during hot months. For haalthier and betier looking
lawns, mow often and after moderate growth.

= For best culting performance, g1ass over 6 inches in
height should be mowed twice, Maks the first cut
relatively high; the second to desired height.

MOWER LIFT -
LEVER

MOWER HEIGHT .~
ADJUSTMENT KNOB

Fia 10

TO OPERATE MOWER (See Figs. 10 and 11)

Your unit is equipped with an operaior presence sensing
switch. Any attempt by i paralor o isave the seatl with
the engine running and the mower ciuich engaged will shut
off the engine.

= Select desired height of cut.

= Engage mower by slowly moving mower cluich leverio
“ENGAGED” position,

o TO STOP MOWER - Move mower clutch lever 1o

"IDHISENGAGED” position.

CAUTION: Do not operate the mower
without either the entire grass catcher,
of mowers s0 esgquippad, or the dis-
charges suard i place,

10

MOWER
CLUTCH LEVER
“ENGAGED”
POSITION

. MOWER
CLUTCH LEVER

“DISENGAGED”

POSITION

FlG. 11

TO OPERATE ON HILLS

CAUTION: [lo not drive up or down
hilis with slopes greater than 15° and
de not drive across any slope.

*  Choose the slowest speed before starting up or down
hils.

«  Avoid stopping or changing speed on hills.

»  {f slowing is necessary, move throttle conirol lever to
slower position.

» I stopping is absolutely necessary, push clutch/orake
pedal quickly to brake position and engage parking
brake.

»  Move gearshiit leverto 1st gear and be sure you have
allowed room for fractor o roll slightly as you restan
movement.

«  Torestart movement, siowly release parking brake and
cluich/brake pedatl,

»  Make all turns slowly.

NOTE: To protect hood from damage when transporting
yourtracioronatruckoratrailer, be sure hoodis closed and
securedtotracior. Use an appropriate means of tying hood
io tracior (rope, cord, etc.).

TO TRANSPORT
= Haise mower lift lever 10 highest position.

= When pushing or towing your unit, be sure gearshift
lever s in “NEUTRAL” position.

¢ Do not push unit at more than five {8) MPH.

BEFORE STARTING THE ENGINE
CHECK ENGINE OlL LEVEL

» The engine In your unit has been shipped, from the
factory, already filled with summer weight oil.

= Check engine oil with unit on level ground.

= Hemove oll fiit dipstick and wipe clean, replace and
screw cap tight, wait for a few seconds, remove and

read oil fevel.  necessary, add ol untd “FULL" mark
on dipstick is reached. Do not overfill.

= For cold weather operation you should change oi for
easier starting (Reter to Engine Manual).

¢ Tochange engine oil, see the Customer Responsibility
section in this manual.



L

ADD GASOLINE

= Fill fuel tank. Use fresh, clean, regular unleaded
gasoiine. (Use of leaded gasoline willincrease carbon
and lead oxide deposits and reduce valve life).

IMPORTANT: WHEN OPERATING IN TEMPERATURES
BELOW 32°F{((°C), USE FRESH, CLEAN WINTER GRADE
GASOLINE TO HELP INSURE GOOD COLD WEATHER
STARTING.

WARNING: Experience indicates that alcohot blended
fuels (called gasohol or using ethanol or methanol) can
attract moisture which leads to separation and formation of
acids during storage. Acidic gas can damage the fuel
system of an engine while in storage. To avoid engine
problems, the fuel system should be emptied before stor-
age of 30 days or longer. Drain the gas tank, start the
engine and et it run until the fusl ines and carburetor are
emply. Use fresh fuel next season. See Slerage Instruc-
tions for additional information. Never use engine or
carburetor cleaner products in the fuel fank or permanent
damage may ocour.

CALTION: Fill 1o botiom of gas tank
filler neck. Do notoverfill. Wipe offany
spilled oll or fusl. Do not store, spili or
use gasoline near an open flame.

TO START ENGINE (See Fig. 7)

When starting engine for the first time or if engine has
run out of fuel, it will iake exira cranking time 1o move
fuetl from the tank to the engine.

o Depress the clutch/brake pedal and set the parking
brake.

»  Place gearshift lever in “NEUTRAL” position.
»  Move mower cluich o “DISENGAGED” position.

s NMove throttle control lever to “CHOKE” position for
cold engine start. For warm engine starf, move
throttle control to “FAST” position.

» Insert key into ignition and tumn key clockwise to
“START” position and release key as soon as en-
gine starts. Do not run starter continuously for more
than fifteen seconds per minute. If engine does not
start after several attempts, move throttie control to
“FAST” position, wait a few minutes and iry again.

»  When engine starts, move throttle control to desired
position.

= Allow engine to warm up for a few minutes before
engaging drive or attachment cluich.

NOTE: If at a high altitude {above 3000 fset) or in cold
temperaturas (below 32° F}, the carburetor fuel mixture
may need to be adjusted for best engine performance.
See “TO ADJUST CARBURETOR” in the Service and
Adjustments section of this manual.

11

M

OWING TIPS

Mower should be properly leveled for best mowing
performance. See “TO LEVEL MOWER HOUSING”
in the Service and Adjustmentis section of ihig
manual.

The left hand side of mower should be usad for trim-
ming.

Drive so that clippings are discharged onto the aren
that has been cut. Have the cut area o the right of
the machine. This will result in a more even distri-
bution of clippings and more uniform cutiing.

When mowing large areas, start by iumning to ihe
right so that clippings will discharge away from
shrubs, fences, driveways, etc. Afier ong or iwe
rounds, mow in the opposite direction making le¥
hand fums until finished {See Fig. 12).

If grass is extremely fall, it should be mowed twice
to reduce load and possible fire hazard from dried
clippings. Make first cut relatively high; the seconc
to the desired height.

Do not mow grass when it is wel,
plug mower and leave undesirable clumps.
grass 1o dry before mowing.

Always operate engine at full throttle when mowing
to assure better mowing performance and proper
discharge of material. Regulate ground speed by
selecting a fow enough gear to give the mower cui-
ting performance as well as the quality of cut de-
sired.

When operating attachments, select a ground speec
that will suit the terrain and give best performance o
the attachment being used.

Wet grass will
Adlow

™

b

e

AN

S

FlG. 12



MAINTENANCE SCHEDULE

ASYOU COMPLETE
REGULAR SERVICE

FILL IN DATES o

Check Brake Operation

Check for Loose Fasteners

¥
Check Tire Prossure w M
v’

Sharpen/Fepiace Mower Blades

Lubrication Chart

Check Batltery Level/Hecharge

Clean Battery and Terminals

e Oy B L =]

Check Transmission Cooling

Adjust Blade Belt(s) Tension

Adjust Maotion Drive Beli(s) Tension

s

Check Engine Oit Level o v

Change Engine Oil M

123 M

Clean Air Filter

v

Claan Air Screen

Inspect Mufflar/Spark Arrester

Replace Ol Filter {If equipped)

oz

Clean Engine Cooling Fins

>

MmMEZ-HZm

HReplacs Spark Plug

o |

Heplace Air Filter Paper Cartridge

Replace Fuel Filter

¥
L

1 - Change more often when operaling under a heavy load or in high ambient temperalures,

2 - Service more often when operating in dirty or dusty conditions.

GENERAL RECOMMENDATIONS

The warranty on this tractor does not cover items that have
bean subjected to operator abuse or negligence. To
receive full value from the warranty, operator must malntain
tractor as instructed in this manual.

Some adjusiments will need o be made periodically to
properly maintain your fraclor.

All adjusiments in the Service and Adjustments section of
this manual shouid be checked at lsast once sach season,

»  Once a year you should replace the spark plug, clean
or replace air filler, and check blades and belts for
wear. A new spark plug and clean air filler assure
proper air-fuel mixture and help your engine run belter
and las! longer.

BEFORE EACH U&E

«  {heck enging oil lavel,

*  Check brake operation.

«  (Check fire pressurs,

s Chack for loose fastenors,

3 - i equipped with oii filter, change oil every 50 houwrs.
4 - Replace blades more often when mowing in sandy soil.
5 - # equipped with adjustable system.

LUBRICATION CHART

(D) axue PvOT HOOD HINGES

FRONT WHEEL (5y
BEARING ZERK
BEARING ZERK # (1 equipped)

{if equipped}

FRONT WHEEL - oL
R WE

(1) CLUTCHIBRAKE .,
FvOT - enGing (3)
e ruroTTLE (L)
PLATE
() ATTACHMENT " arTACHMENT (1)
CLUTCH PIVOT LIFT ARM PIVGT
" atracHmenT (1)
(1) cruTcH pvOT o ‘ J CLUTCH LEVER
T GEARSHIFT — L
® BIVOTS e

{Fender Shift Modsls bnly)
(1) 54E 50 OR 10W30 MOTOR OIL AP - SG
(2) GENERAL PURPOSE GREASE
(3) REFER TO CUSTOMER RESPONSIBILITIES “ENGINE” SECTION
IMPORTANT: DO NOT OlL OR GREASE THE PIVOT POINTS
WHICH HAVE SPECIAL NYLON BEARINGS. VISCOUS LUBRI-
CANTS WILL ATTRACT DUST AND DIRT THAT WILL SHORTEN

THE LIFE OF THE SELF-LUBRICATING BEARINGS. IF YOU
FEEL THEY MUST BE LUBRICATED, USE ONLY A DRY, POW-

F 9 DERED GRAPHITE TYPE LUBRICANT SPARINGLY.



TRACTOR

Always observe safety rutes when performing any mainte-
nance.

BRAKE OPERATION

It unit requires more than six (8} feet stopping distance at
high speed in highest gear, then brake must be adjusted.
(See “TO ADJUST BRAKE” in Service and Adjustments
section of this manual).

TIRES

s Maintain proper air pressure in all tires - 14 PStin front
tires and 12 PS1 in rear tires.

»  Keep tires free of gasoline, cil, orinsect control chemi-
cals which can harm rubber.

»  Avoid stumps, stones, deep ruts, sharp objects and
other hazards that may cause tire damage.

BLADE CARE

For best resulis mower blades must be kept sharp. Re-
place hent or damaged blades,

BLADE REMOVAL (See Fig. 13)

Raise mower 1o highest position to allow access 10
biades.

s Remove hexbolt, lock washer and flat washer securing
blade.

« install new or resharpened biade with trailing edge up
towards deck as shown.

s Reassembie hex bolt, lock washer and flat washer in
axact order as shown.

»  Tighten bolt securely {30-35 Ft. Lbs. torque).
IMPORTANT: BLADEBOLT IS GRADE 8 HEAT TREATED.

NOTE: We do not recommend sharpening blade -- but if
you do, be sure the blade is balanced.

MANDREL
ASSEMBLY

BLAGE

TRAILING
EDGE UP

FLAT WASHER :
Nﬂ)
LOCK WASHER ~ N
HEX BOLT i N
(GRADE a)*w;% Q

A GRADE 8 HEAT TREATED BOLT CAN BE IDENTIFIED BY
SiX LINES ON THE BOLT HEAD.

FiG, 13

TO SHARPEN BLADE (See Fig. 14)

Care shouid be iaken to keep the blade balanced. Ar
unbalanced blade will cause excessive vibration and even-
wal damage to mower and engine.

o The blade can be sharpenad with a file or on a grindin
wheel. Do not atternpt to sharpen while on the mower

s Tocheck blade balance, you will need a 5/8" diamete:
steel balt, pin, or a cone balancer. (When using acone
balancer, follow the instructions supplied with bal
ancer).

»  Slide blade on o an unthreaded portion of the steel bo!
or pin and hold the boit or pin paraliel with the ground
If blade is balanced, it should remain in & horizonta
position. If either end of the blade moves downward
sharpen the heavy end until the blade is balanced.

NOTE: Do not use a nail for balancing blade. Thelobes o
the center hole may appear to be centered, but are naot.

CENTER HOLE /

5/8" BOLT
OR PIN

FiG. 14
BATTERY (See Fig. 15)

Your unit has a battery charging system which is sufficien
for normal use. However, periodic charging of the balter
with an automotive charger will exiend its life.

»  Acid solution level in each battery ceii should be evex
with bottoms of ventwells. Add only distilled oriron fres
water if necessary. Do not overill.

= Keep battery and terminals clean.

«  Keep battery bolts tight.

¢ Keepvenicapstightand smallveniholesincaps oper
¢« Recharge at 6 amperes for 1 hour.

CUT AWAY VIEW
/ YENT CAP
T i I 1 | VEN‘%"
/ WELL
g
e’
7 BATTERY
2 U, I Iy 7 N | CELL ACID
RN D e ";:“_*x:.‘ﬁ._g LEV&L
FIG. 15



ILI

TO CLEAN BATTERY AND TERMINALS -

Corrosion and dirt on the battery and terminals can cause

the batiery to “leak™ power.

= Remove ferminal guard.

= Disconnect BLACK battery cable first then RED bat-
tery cable and remove battery from tractor.

¢ Wash battery with solution of four tablespoons of
baking scdato one galion of water, Be carefulnotto get
the soda solution into the cells.

= Rinse the battery with plain water and dry.

= (Cleanterminals and battery cable ends with wire brush
until bright,

= Coatterminals with grease or petroleum jelly.

¢ Reinstall battery (See “INSTALL BATTERY” in the
Assembly section of this manuai).

V- BELTS

Check V-Belts for deterioration and wear after 100 hours.
Replace if necessary. The belts are not adjustable. Re-
place belts if they begin to slip from wear.

TRANSAXLE COOLING

Keep transaxie free from build-up of dirt and chaff which
cah restrict cealing.

ENGINE
LUBRICATION

Change the il after the first twe hours of operation and
every 25 hours thereafter or at least once a year if the
tractoris not used for 25 hours in one year. Refertoengine
manual.

AIR FILTER

Your engine wili not run properly and may be damaged by
using a dirty air filter. Remove cartridge every 25 hours and
tap gently to clean. Replace paper cartridge once a year or
after every 100 hours of operation, more often if used in
very dusty, dirty conditions. See engine manual.

»=  Hemove knobs and cover.
= Remove cartridge nut and clean or replace cartridge.
= Reassembile and lighten sscurely.

NOTE: Do not atternpt to oil the paper carridge. Ses
engine manual.

AlR SCREEN

The engine air screen must be kept free of dirt and chaff to
prevent engine damage from overheating. Clean with a
wire brush or comprassed air to remove dirt and stubborn

; Py S )
dried gum fibers. Ses engine manual.

ENGINE COOLING FINS

Remove any dust, dirt or oil from engine cooling fing o
prevent engine damage from overheating. See engine
manual.

MUFFLER

inspect and replace corroded muffler and spark arrester {if
equipped) as it could create a fire hazard and/or damage.

SPARK PLUGS

Replace spark plugs at the beginning of each mowing
season or after every 100 hours of use, whichever comes
first. Gap shouid be set at .030 inch.

IN-LINE FUEL FILTER (See Fig. 16)

Fuelfilter shouid be replaced once each season. If fuelfilter
becomes clogged, obstructing fuel fiow to carburetor, re-
placement is required.

= With engine cool,
sections.

»  Place new fuel filter in pesition in fuel line.

= Be sure there are no fuel line leaks and clamps are
properiy positioned.

= Immediately wipe up any spilled gasoline.

remove filter and plug fuel line

FUEL FILTER

FiG. 18
CLEANENG
Clean engine, battery, seat, finish, e’zc of all foreign
matter.
»  Keepfinished surfaces and wheels free of all gasoline,
oil, elc.

= Protect painted surfaces with automotive type wax.

We do not recommend using a garden hose to clean your
unit unifess the electiical system, muffler, air filter and
carburetor are covered 1o keep water out. Water in engine
can resuli in a shoriened engine life.



@ ¢ @ ¢ B 9

plug.

CAUTION: BEFORE PEAFORMING ANY SERVICE OR ADJUSTMENTS:

Depress clutch/brake padal fully and set parking brake.
Place gearshift lever in “NEUTHAL” position.

Place attachment clutch in “DISENGAGED” position.
Turn ignition key “OFF” and remove key.
WMake sure the blades and all moving paris have completely stopped.

Disconnect spark plug wire from spark plug and place wire where it cannot come in contact with

TRACTOR
TO REMOVE MOWER (See Fig. 17)

Mower will be easier 1o remove from the right side of unit.

«  Park tractor on a level surface and engage parking
brake.

= Remove key from ignition.

*  Be sure that mower cluich lever is in “DISENGAGED”
position.

o Lower mower deck to lowest cutting position.

«  Remove retainer spring and washer that holds mower
clutch spring to the mower clutch arm.

s Disconnect mower clutch spring from mower clutch

arm.

* Remove retainer springs and washers from mower
stabilizer fink,

+  Remove retainer springs and washers from rear lift
finks.

+  Remove retainer spring and washer from front lift link.
Withdraw front Iift link, rear lift links and mower stabi-
lizer fink from brackets.

Remove belt from engine puliey.

Raise mower lift handle to transport position.,

Turn front tires 1o lefl.

Slide mower deck out on right side of tractor.

&

L @ @ &

ENGINE
MOWER PULLEY
Pl AXLE
MOWER BRACKET oerainNER
CLUTCH SPRING
SPRING

BELT ~ WASHER

MOWER
STABILIZER
LINK

REAR LIET
LINKS

FRONT LIFT LINK

TO INSTALL MOWER (See Fig. 17)

+  Reverse removal instructions.

MOWER UPSTOP ADJUSTMENT (SeeFig. 18]

= Raise mower lift lever 10 highest (transport) position.

s+ Measure distance from top of mower deck 10 lowe:
fiange of chassis (dim. "A”).

»  Dim. “A” should be 3-3/8 io 3-1/2 inches.

o To adjust dim. “A”, if required, lower mower to lowes
position. Remove washer and hairpin clip in trunnion
then withdraw trunnion pin from bracket. Looser
trunnion locknut and rotate trunnion counterclockwise
on lift ink to increase dim. “A” or clockwise on lift link i¢
decrease dim. “A"

+  Tighten lower trinnion locknut.

NOTE: Each full turn of frunnion will change dim. “A” &
116 inch. Be-insert trunnion into bracket with pin pointing
to L..H. side of unit. Re-install washer and spring retainer

»  Raise liftleverto highest position and recheck dim. “A”
Repeat adjustment if necessary.

_ LOWER FLANGE
OF CHASSIS

TOP OF MOWER DEGK

SPRING RETAINER =~
WASHER -
BRACKET ™

” TRUNNION
LOCKNUT

FRONT LIFT TRUNNION

Fia. 18



TO LEVEL MOWER HOUSING (See Fig. 19 -
Fig. 22) ,

Adiust the mower while tractor is parked on level ground or
driveway. Make sure tires are properly inflated. I tires are
over or under inflated, you will not properly adjust your
mower.

NOTE: One rotation of trunnion nut is equivalent to ap-
proximately 1/8 inch of height change. Be sure upper and
lower nuts are tightened against trunnion after adiustment
has been compisted.

*  Place mower height adjustment knob in position “3"
(See Fig. 19).

*  Lower mower lift lever to height adjustment knob,

SIDE-TO-SIDE ADJUSTMENT (See Figs. 20 and 21) -

*  Measuredistance from groundto lowerflange of mower
deck on both sides of mower (dim. “B” & “C"). Dim.“B”
& “C”" should be the same.

Level the mower side-to side by adjusting the left rear lifi
finde.

* Toraise left side of mower, loosen upper trunnion nut
fighten and lower trunnion nut.

¢ To lower left side of mower, loosen lower trunnion nut
and tighten upper trunnion nut.

FRONT-TO-BACK ADJUSTMENT (See Figs. 21 and 22)-
To obtain the best cutting results, the mower housing
should be adjusted so the rear is approxirately 1/4” to
3/4" higher than the front when the mower is in height
adjustment position “3”.

*  Measure distance from ground line to lower flange of
deck at right front and right rear (dim. “D” & “E"} in line
with front and rear tires.

Raise or lower rear of mower housing by adjusting the right
rear lift tink.

*  Toraise rear of mower housing, loosen upper trunnion
nut and tighten lewer frunnion nut,

¢ To lower rear of mower housing, loosen the lower
trunnion nut and tighten upper trunnion nut.

= Recheck side-to-side adiustment.

MOWER LIFT
LEVER

MOWER HEIGHT X~
ADJUSTMENT 8 } —

KMOB

Fiz. 19

16

VIEWED FROM FRONT OF TRACTOR

RIGHT
SIDE

LOWER FLANGE LEFT

/ OF MOWER DECK SibE

GROUND LINE

\ LEFT REAR
LIFT LINK

FIG. 20

NUT

NUT

UPPER TRUNNION

REAR LIFT LINK
L+ THUNNION

LOWER THUNNION

HaG. 21

REAR LIFT
LINK -

GROUND LINE

LOWER FLANGE

/ /// e -

OF MOWER DECK

LS o

MOWER HOUSING

FlG, 22




J

TO ADJUST BRAKE (See Fig. 23)

Your unit is equipped with an adjustable brake sysiem
which is mounted on the right side of the transaxle.

If unit requires more than six (8) feet stopping distance at
high speed in highest gear, then brake must be adjusted.

L]

Depress clutch/brake pedal and engage parking brake.

Measure distance between brake operating arm and
nut “A” on brake rod.

If distance is other than 1-5/8", disengage parking
brake, loosen jam nut and turp nut “A” untit distance
becomes 1-5/8%. Retighten jam nut against nut “A”.

Engage parking brake and recheck distance.

Road test unit for proper stopping disiance as stated
above, Readijust if necessary. If stopping distance is
still greater than six (6) feet in highest gear, further
mainienance is necessary. Gontact vyour nearest
authorized service center.

WITH PARKING BRAKE “ENGAGED”

NUT *47

JAM NUT

T OPERATING
ARM

17

TO REPLACE MOTION DRIVE BELT (See
Fig. 24)

Park the tractor on level area. Engage parking brake
For assistance, there is a belt installation guide decal o
bottom side of left footrest.

s Engage parking brake.

o Lower mower lift lever fo “lowest” position,

»  Turn front wheels fully to left or right.

= Disconnect mower drive belt at engine pulley.
= Disconnect motion drive belt at clutching idler.

»  Disconnect motion drive belt at fransaxle. Push abiov:
transaxie pulley.

e Disconnect motion drive belt at frame belt keeper.

=  Disconnect moticn drive belt at engine pulley. Threa
belt below mower drive sheave andthrough engine be
keeper and engine puliay.

= Remove belt,
» Install new belt by reversing above procedure.
s Make sure that belt is inside all belt keepers.

IMPORTANT: REPLACE ONLY WITH BELT SPECIFIED B
ORIGINAL EQUIPMENT MANUFACTURER.

ENGINE

MOTION DRIVE BELT
5, PULLEY

MOWER
DRIVE
SHEAVE

EMGINE
BELT
¢ KEEFER

CLUTCH
PEDAL
SHAFT

FRAME BELT
A4 KEEPER

MOWER LIFT
SHAFT .

TRANSAXLE
[ PULLEY

CLUTCHING
IDLER -

FliG. 24



TO ADJUST STEERING WHEEL ALIGNMENT

It steering wheel crossbars are not horizontal {left to right)
when wheeis are positioned straight forward, remove
steering wheel and reassembie per instructions in the
Assembly section of this manual,

FRONT WHEEL TOE-IN/CAMBER

The front wheel toe-in and camber are not adjustable on
your unit. if damage has occurred to affect the front wheel
toe-in or camber, contact your nearest authorized service
cenier.

TO REMOVE WHEEL FOR REPAIRS (See
Fig. 25)
*  Block up axie securely.

» Remove axie cap, retaining ring and washers to allow
wheel removal (rear wheel contains a square key - Do
not lose}.

s Repair tire and reassembls.

»  Onrear wheels only: align grooves in rear wheel hub
and axle. Inser square key.

*  Replace washers and snap retaining ring securely in
axle groove.

*  Replace axle cap.

WASHERS

RETAINING
RING
AXLE CAP <
SQUARE KEY
(REAR WHEEL ONLY)
Fla. 25

TO START ENGINE WITH A WEAK BAT-
TERY (See Fig. 26)

CAUTION: Leag-scid batleries generate
axplosive gases. Keep sparks, Hame and
smoking materials away from balterfes.
Always wear eva protection when around
batizries,

If your battery is toc weak to start the engine, it shouid be
recharged. If "umper cables” are used for emergency
starting, follow this procedurs:

IMPORTANT: YOUR UNIT IS EQUIPPED WIiTH A 12 VOLT
NEGATIVE GROUNDED SYSTEM. THE OTHER VEHICLE
MUST ALSO BE A 12 VOLT NEGATIVE GROUNDED SYSTEM.
DO [\IIgJE%SE YOUR TRACTOR BATTERY TO START OTHER
VEH .

e

(443

TO ATTACH JUMPER CABLES -

»  Connect each end of the RED cable to the POSITIVE
{+) terminal of each batiery, taking care not to shoit
against chassis. '

*  Connect one end of the BLACK cabie to the NEGA-
TIVE (-} terminal of fully charged battery.

= Connect the other end of the BLACK cable to good -
CHASSIS GROUND, away fromfuel tank and battery.

TO REMOVE CABLES, REVERSE ORDER -

»  BLACK cable first from chassis and then from the fully
charged battery.

= RED cable last from both batiaries.

POSITIVE
TERMINAL

CABLES

- NEGATIVE
TEAMINAL

FiG, 28

TO REPLACE FUSE

Replace with 30 amp automotive-type plug-in fuse. The
fuse holder is located next to the battery box and is
accessible from left rear wheel area.

ENGINE

TO ADJUST CARBURETOR

The carburstor has been preset at the factory and adjust-
ment should not ba necassary. However, minor adjust-
ment may be required fo compensaie for differences infuel,
temperature, altitude or load. I the carburetor does need
adjustment, ses gngine manual.

IMPORTANT: NEVER TAMPER WiTH THE ENGINE GOV-
EHNOR, WHICH 18 FACTORY SET FOR PROPER ENGINE
SPEED. OVERSPEZDING THE ZNGINE ABOVE THE FAC-
TORY HIGH SPEED SETTING CAN BE DANGEROUS. 1FYOU
THINK THE ENGINE-GOVERNED HIGH SPEED NEEDS AD-
JUSTING, CONTACT YOUR NEAREST AUTHORIZED SER-
VICE CENTER, WHICH HAS PROPER EQUIPMENT AND EX-
PERIENCE TO MAKE ANY NECESSARY ADJUSTMENTS.



Immediately prepare your tractor for storage at the end of
the season or if the tractor will not be used for 30 days or
mare.

CAUTION: Never sicore the tractor with
gasoline in the tank inside a building
whare fumes may reach an open flame
or spark. Aliow the engine to cool
before storing in any enclosure.

TRACTOR

Remove mower from fractor for winter storage. When
mower is to be stored for a period of time, clean it thor-
oughly, remove all dirt, grease, leaves, etc. Store in a
clean, dry area.

= Cleanentire tractor (See “CLEANING” in the Customer
Responsibilities section of this manual}.

» Inspect and replace belis, if necessary (See belt re-
placement instructions in the Service and Adjustments
seclion of this manual).

» Lubricate as shown in the Customer Responsibilities
section of this manual.

¢ Be sure that all nuts, bolts and screws are securely
fastened. Inspect moving parts for damage, breakage
and wear. Replace if necessary.

»  Touch up all rusted or chipped paint surfaces; sand
fightly before painting.

BATTERY
=  Fully charge the battery for storage.

e After a period of time in storage, battery may require
recharging.

»  To help prevent corrosion and power leakage during
long periods of storage, battery cables should be
disconnected and batiery cleaned thoroughly {(see “TO
CLEAN BATTERY AND TERMINALS” in the Cus-
tomer Responsibilities section of this manual).

= Afier cleaning, leave cables disconnected and piace
cahies where they cannot come in contact with battery
terminals.

»  Be sure battery drain tube is securely attached.

= if battery is removed from tractor for storage, do not
store battery directly on concrete or damp surfaces.

19

ENGINE

FUEL SYSTEM

IMPORTANT: IT IS IMPORTANT TO PREVENT GUR
DEPOSITS FROM FORMING IN ESSENTIAL FLUE]
SYSTEM PARTS SUCH AS CARBURETOR, FUEL FILTER
FUEL HOSE, OR TANK DURING STORAGE. ALSO
EXPERIENCE INDICATES THAT ALCOHOL BLENDEL
FUELS (CALLED GASOHOL OR USING ETHANOL OF
METHANOL) CAN ATTRACT MOISTURE WHICH LEAD!
TO SEPARATION AND FORMATION OF ACIDS DURINCG
STORAGE. ACIDIC GAS CAN DAMAGE THE FUE!
SYSTEM OF AN ENGINE WHILE IN STORAGE.

«  Drain the fuel tank.

o Start the engine and let it run until the fuel lines and
carburetor are empty.

= Neveruse engine or carburetor cleaner producis in the
fue! tank or permanent damage may occur,

s Use fresh fuel next season.

NOTE: Fuel stabilizer is an acceptable alternative i
minimizing the formation of fuel gum deposits during stor
age. Add stabifizer to gasoiine in fuel tank or storags
container. Always follow the mix ratio found on stabilize
container. Run engine at least 10 minutes after addiry
stabilizer to allow the stabilizer to reach the carbursior. U
not drain the gas tank and carburetor if using fuel stabilize:

ENGINE OIL.

Drain oil (with engine warm}) and replace with clean engir:
oil. {See "ENGINE” in the Customer Responsibilitie
section of this manual).

CYLINDERS
« Remove spark plug(s).

«  Pour one ounce of oil through spark plug hole(s) int
cylinder(s).

e Turnignitionkey to “START" position for a few second
to distribite oil.

s Replace with new spark plug(s).

OTHER

= Do not store gasocline from one season to ancther.

¢ Replace your gasoline can if your can starts to 1us
Rust and/or dirt in your gasoline will cause problerm:

» I possible, store your tractor indoors and cover it t
give protection from dust and dirt.

= Cover yourtractor with a suitable protective cover ih:
does not retain moisture. Do not use plastic. Plash
cannot breathe which allows condensation to form an
wili cause your tractor to rust

IMPORTANT: NEVER COVER TRACTOR WHILE ENGIN
AND EXHAUST AREAS ARE STILL WARM.



L w
RER BLACK
-o/1]1]10
BATTERY
iy
' N
RED HED h ] RED
FUSE 30 AMP " i o
. H
WHITE e : f L STARTER
O -8 @
SOLENOID
CLUTCH / BRAKE
{PEDAL UP)
T SEAT SWITCH

IGNITION SWITCH

BLACK

S

| i B :-““““] i

{NOT OCCUPIED)

R |

w0 O
ATTMENT CLUTCH
777 (CLUTCH OFF) gg{?ﬁgg}NoGﬂ
@
BLACK IGNITION O SPARK gm
q IUE\EIT PLUG W
OPTIONAL
HEADLIGHTS

CHARGING SYSTEM OQUTPUT
3 AMP DC @ 3600 RPM

RED

28 VOLTS AC MIN. @ 3600 FPM
{CHARGING SYSTEM DISCONNECTED).

IGNITION SWITCH

POSBITION CIRCUIT
OFF M+ G
ON B+ b

START B+S

NON-REMOVABLE
CONNECTIONS

LIGHTING SYSTEM OUTPUT
5 AMP AC @ 3600 RPM -~

DIODE

NOTE

YOUR TRACTOR 15 EQUIPPED
WITH A SPECIAL ALTERNATOR
SYSTEM. THE LIGHTS ARE
NOT CONNECTED TO THE
BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS
WILL CHANGE WITH ENGINE
SPEED. ATIDLE THE LIGHTS
WILL DIM. AS THE ENGINE 1S

SPEEDED UP, THE LIGHTS WILL
BECOME THEIR BRIGHTEST,

—( y—— REMOVABLE
CONNECTIONS

fup
[ea]

w\ |

Ny

HEADLIGHT

SWITCH
(OFF)

, HEADLIGHTS
WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED CLIPS
WERE REMOVED FOR SERVICING OF
UNIT, THEY SHOULD BE REPLACED TO
PROPERLY SECURE YOUR WIRING.



REPAH

12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)
DECALS

KEY PART DESCRIPTION
NO.  NO.

i 532136830  Decal, V-Belt

2 532120601 Decal, Engine

3 532139454 Decal, Hood, L. H.

4 532139453  Decal, Hood, R. H.

5 532125989 Decal, Logo, Grill

6 532127520  Decal, USA

8 532131582 Decal, Logo, Fender
10 532123637 Decal, Operating instruction

(English/French)

WHEELS & TIRES

KEY PART

NGO,

11

13
15

NO.

532137259

532121549
532133795
532139451
532139452

DESCRIPTION

Decal, Warning {English/French)

Decal, Caudicn, Battery
Decal, Caution

Manual, Owner's (English)
Manual, Owners (French)

Available accessories not included with tracior:

KEY

NO.

1 EY WM —

O oo~ (w)]

CE36

PART
NO.,

532058192
532065138
532124957

532123410
532123411
532059904

532008134

532124972
532124973
532104757
5321249569
532121748

Grass Caicher

DESCRIPTION

Cap, Valve

Stem, Valve

Fitting, Grease

{Front Wheels Only)

Tire, Front

Tire, Hear

Tube, Front

(Optional Service liems Only}
Tube, Rear

(Optional Service ltems Only)
Rirn, Front

Rim, Rear

Cap Axle

Bearing, Flange

Washer 25/32 x 1-5/8 x 16 Ga.



REPAIR PARTS

12 HP 36" TRACTOR - - LR120¢, PRODUCT NO. 954 00 05-82 (HU1236C)

ELECTRICAL

fetieeqead
m@m\\

A
%
Torgy

.._
\

22



12 HP 36" ?RAGT@R - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)

ELECTRICAL

KEY
NO.

PR
S OO~ OUWwND =

ek b okl ik
OO~ ~DN

MR N
M- O

WWWWNRMNRNMRN
W0 ~NDOO AW

o
(44

PART
NO.

873510400
532128353
532133809
532108236
532104445
532108553
817021008
532122147
532123620
532124211
532125104
532124756
532121305
873510500
532108824
532108423
532132222
873350400
810090400
874780408

811050400
532131563
532138406
874760412
819091016
810040400
532121264
873220400
532004152
532131078
532110712
811150400

DESCRIPTION

Nut, Hex Keps 1/4-20
Assembly, Cable

Battery

Bracket, Switch

Switch, Interiock

Switch, Interlock

Screw, Hex Hd. Tap #10-24 x 1/2
Key, Moided

Cover, Key Ignition

Nut, ignition

Switch, ignition

Tie, Cable

Switch, Plunger

Nut, Hex, Keps 5/16-18
Fuse

Assembly, Cable
Harness, Ignition

Nut, Hex Jam 1/4-20
Washer, Lock 1/4

Bolt, Fin. Hex

1/4-20 UNC x 1/2 Gr. B
Washer, L.ock Ext. Tooth 1/4
Cover, Terminal

Solencid

Bolt, Hex Hd. 1/4-20 UNC x 3/4
Washer 9/32 x 5/8 x 16
Washer, L.ock 1/4

Cap, Batte ery

Nut, Fin. Hex 1/4-20 UNC
Bulb Light

Socket, Light Harness
Switch, Light

Lockwasher Int. Tocth 1/4

NOTE: All component dimensions given in U.S. inches
1inch =254 mm

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

23



EPAIR PARTS

12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)
FENDER/CHASSIS

KEY PARY

NO.

@~ oW -

NO.

532125141
532100238
532109596
532120865
532124144
817480512

532131318
5321310563

532130986
532130985
532128449
532128808
532133384

DESCRIPTION

Fender/Footrest

Tube, Battery Drain
Clamp, Hose

Case, Batlery

Pad, Footrest

Screw, Hex Wsh, Thrdrot,
5/16-18 x 3/4

Latch, Mood

Hood/Grill Asm.

{Includes Key Nos. 8 and 10)
Lens, L.H.

Lens, H.H.

Bracket, Asm. Fivot Frame, L.H.
Bracket, Asm. Pivot Frame, R.H.

Assembly, Frame

KEY
NO.

14
i5
16
17
18
19
20
21
22

23
24
25
26
27
32

PART
ND.

8736605600
873510400
874760512
532127880
532125142
532124181
819132012
817420612
532124346

532126470
532124602
532138314
819091413
532126038
817490516

DESCRIPTION

Nut, Crownlock 5/16-18

Nut, Keps, Hex 1/4-20 UNC

Bolt, Hex Hd. 5/16-18 UNG x 3/4
Drawbar

Plate, Asm. Battery

Spring, Compression, Seat
Washer 13/32 x 1-1/4 x 12 Ga.
Screw Self Tapping

Nut, Self-Threading, Washer Head
3/18

Clip, Insulated

Bar, Shift Lock

Console, Shift Controi
Washer 9/32 x 7/8 x 13 Ga.
Bumper, Hood

Screw, Hex, Wsh Thd Rol
5/M16-18 x 1

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

24



REPAIR PARTS
12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)

SEAT

KEY
NO.

et mash

= OQOONDUT A ON -

PART
NO.

872050411
532130875
874641008

873680500
532105529
532124967
573951000
874760612
532128656
532126471
819133210

DESCRIPTION

Bolt, Carriage 1/4-20 x 1-3/8
Seat

Screw, Slotied Pan Head
#10-32 x 1/2

Nut, Crowniock 5/16-18
Bolt, Shoulder 5/16-18 UNC
Clip, Insulated

Nut, Keps #10-32 UNF

Bolt, Fin Hex 3/8-16 UNC x 3/4
Bracket, Pivot Seat

Clip, Insulated

Washer 12/32 x 2 x 10 Ga.

KEY PART

NO.

12
13
14
15
18
17
18
18
20
21

22

23

NO.

873680600
874780814
810040800
819171912
532127018
532121251
532123976
532121248
532121250
532134300
5321212486
532131451

DESCRIPTION

Nut, Crownlock 3/8-18 UNC
Bolt, Fin Hex 1/2-13x7/8 Gr. 5
Washer, Lock Hvy Hicl Spr 1/2
Washer, 17/32 x 1-3/16 x 12 Ga.
Bolt, Shoulder

Strip, Foam

Nut, Hex Large Flange Lock
Bushing, Snap

Spring, Compression

Spacer, Split 28 x .96

Bracket, Switch, Mounting
Pan, Seat

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

25



12 HP 28" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)
DASH

3
14
21
KEY PARY DESCRIPTION KEY PART DESCRIPTION
NO.  NO. NO.  NO.
1 532132735  Cap, Fuel 12 532003720  Spring
2 532138395  Assembly, Dash & Fuel Tank 13 532128450  Clip, Height Adjustment
3 532123487  Clamp, Hose 14 532126115  Knob, Height Stop
4 532008544  Line, Fuel 15 532122023  Adjustment, Quadrant Height
5 532008548 Line, Fuel 16 532124346  Nut, Self-Threading 3/16-18
5 873510400  Nut, Hex, Keps 1/4-20 17 872110404  Bolt, Carriage 1/4-20x 1/2Gr. 5
7 532124996  Clip, Fuei Line 18 532130745  Suppori Assembiy, Dash
8 819091216  Washer 9/32 x 3/4 x 16 Ga. 19 532134744  Brace, Cross
g 874760428  Bolt, Hex, Fin 1/4-20 x 1-3/4 20 817060408  Screw 1/4-20 x 1/2
10 819091413  Washer 11/32 x 11/18 x 16 Ga. 21 532134014  Plug, Dome
11 532121249  Spacer, Split

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

26



R PARTS
12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)
STEERING WHEEL

KEY PART DESCRIPTION KEY PART DESCRIPTION

NG, NO, ol NG.  NO,
i 532124416  Insert, Wheel, Steering 8 532123651 Shaft, Steering
2 532124701 Nut, Lock 3/8-24 UNF g 532124210  Clip, Steering
3 819133808  Washer 12/32 x 2-3/8 x 8 Ga, 10 532123438  Bushing, Lower, Steering
4 532124415  Wheel, Steering 11 812000045  Ring, Retaining
5 532127396  Sleeve, Steering 12 819211616  Washer21/32 x 1 x 16 Ga.
6 817431008  Screw, Hex #10-18x 1/2TY-B 13 532104820  Adaptor, Wheel, Steering
7 532102803  Bushing, Steering

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

27



(EPAIR PARTS
12 HP 38" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)
FRONT AXLE

KEY PART DESCRIPTION KEY PART DESCRIPTION

NG. NO. NO. NG,
1 532121232  Cap, Spindle 7 532121919  Spindle, R.H. Asm.
2 812000029  Ring, Clip 8 532121749  Washer 25/32 x 1-1/4 x 16 Ga.
3 532121748  Washer 25/32 x 1-5/8 x 16 Ga. 9 876020412  Pin, Cofter 1/8 x 3/4
4 532121922  Nyliner 10 819131316  Washer 13/32 x 13/16 x 16 Ga.
5 632121914  Axie, Front 11 532126847  Bushing
6 532124931 Bearing, Thrust 12 532121924  Rod, Tie

13 532121916  Spindle, L.H. Asm,

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

28



REPAIR PARTS
12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)

SECTOR GEAR / AXLE SUPPORT

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO, _ NO. NG,
1 532132566 Link, Drag 12 532126847  Bushing
2 874780828 Bolt, Fin Hex 1/2-13 x 1-3/4 13 874760516  DBolt, Hex Hd. 5/16-18 UNGC x 1
5 532121926  (zear, Sector 14 819111416  Washer 11/32 x 7/8 x 16 Ga.
6 532121927  Bushing 15 872110606  Bolt, Carriage 3/8-16 UNC x 3/4
7 873030800 Nut, Meavy Hex Top Lock 1/2-13 16 872140622 Bolt, Carriage
UNC 17 532121912  Support, Front Axie
8 532126472  Clip, Insulated 18 873220800  Nut, Fin Hex 3/8-16 UNC
9 873680800 Nut, Crownlock 3/8-16 19 873830600  Nui, Centerlock 3/8-16 UNC
10 876020412 Pin, Cotter 1/8 x 3/4 20 873680600  Nut, Crowniock 3/8-18 UNC
11 819131318 Washer, 13/32 x 13/16 x 16 Ga. 21 873680500 Nut, Crownlock 5/16-18

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

29



BRAKE / REAR MOWER LIFT ASSEMBLY

KEY

EPAIF

12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)

PART
NO.

532071673
532123436
532123437
532008156
532122504
876020312
818131016
817480508

876020412
819131318
532123543
532139833
532123394
532121878
532123641

DESCRIPTION

Cap, Plunger

Rod, Parking Brake
Bracket, Parking Brake
Cover, Pedal

Bracket, Clutch/Brake Pedal, L.H.

Pin, Colter 3/32 x 3/4
Washer 13/32 x 5/8 x 16 Ga.
Screw, Hex, Thd. Roll.
5/16-18 x 1/2

Pin, Cotter /8 x 3/4

Washar 13/32 x 13/16 x 16 Ga.
Rod, Brake Front

Assembly, Ciutch/Brake Pedal
Rod, Cluich

Bracket, Lift, Shaft

Assembly, Brake, Pivot, Arm

KEY PART

NO.

18
17
18
19
20
21
22
23
24
25
26
27
28
29
30

NO,

819251816
812000034
532106888
873680600
873350600
532131480
532127378
873680800
819132012
5521245861
873930600
532127368
532127358
872110506
873510500

DESCRIFTION

Washer 25/32 x 1-1/8 x 16 Ga.
Ring, Klip

Spring, Brake Mod

Nut, Crownlock 3/8 - 16

Nut, Hex, Jam 3/8-16 UNC
Rod, Rear Brake

Trunnion, Lift

Nut, Crownlock 3/8-168 UNC
Washer 13/32 x 1-1/4 x 12 Ga.
Spring, Retainer

Nut, Centerlock 3/8-16 UNC
Link, Threaded

Assembly, Rear Mower Lift

Boit, Carriage 5/16-18 UNC x 3/4

Nut, Keps 5/16-16 UNG

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

30



KEY
MNO.

GO DD ek

DOdm ik

PARTS

12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)
ENGINE / THROTTLE

PART
HNG.

817060408
532132752

871070512
810040500

532125593
819101216
810040400

SPARK ARRESTER KIT

DESCRIPTION KEY PART
MO, NO.

Screw, Tapping 1/4-20 x 1/2 11 aeeeo--
Control, Throttle
Engine, Briggs and Siration Modei 12  K32137437
No. 283707 15 532137180
Screw, Hex, Cap 5/16-18 x 3/4
Washer, Lock Heavy Helical Spring 17 817400824
5/16
Gasket, Exhaust 18 532126636
Washer 5/16 x 3/4 x 16 20 873510600
Washer, Lock Heavy Hicl Sprg 1/4 21 532124896

DESCRIPTION

Bolt {order from engine
manufacturer)

Muffler

Arrester, Spark (Optional
Equipment) '

Screw, Hex Washer Head, Thdrol.
3/8-16 x1-1/2

Keeper, Ground Drive Belt

Nut, Keps 3/8-16

Clip, Fuel Line

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

31



REPAIR PARTS
12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)

GROUND DRIVE

KEY PART

NO.

NO.

873680500
874760512
532131205
532138029
810040700
871170744
532124525
532123405
872140612
532123396
532123395
532123674

DESCRIPTION

Nut, Crownlock 5/16-18

Bolt, Hex Hd 5/16-18 UNC x 3/4
Keeper,Mower Drive, B. H.
Pulley, Engine

Washer, Lock 7/16

Boli, Fin. Hex 7/16-20
Traction, V-Belt Drive

Keeper, T/A Ground Drive Belt
Bolt, Carr. 3/8-16 UNC x 1-1/2
Keeper, Belt Ground Drive Idler
Arm, Ground Drive Clutch

idler, Flat

KEY PART

NO.

13
14
15
16
17
18
19
20
21
22
23

NG,

815131316
873930600
873680600
532126471
532122062
532131459
873510500
532139919

819111818

oW

532123404
532131204

DESCRIPTION

Washer 13/32 x 13/16 x 16 Ga.
Nut, Centerlock 3/8-16 UNC
Nut, Crownlock 3/8-16 UNC
Clip, Insulated

Spacer, Retainer

Spring Extension

Nut, Keps 5/16-18 UNC
Keeper, T/A Ground Drive Belt
Washer 11/32 x 5/8 x 16 Ga.
Keeper, Frame Ground Drive Beit
Keeper, Mower Drive, L. H.

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

32



REPAIR PARTS
12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)

TRANSAXLE

Key

b
CONDUA W= &

PART
NG,

532123385
812000028
532137365

532125096
873680500
872140506
532123378
817490512
532110422
532121749
532123583
874760644
819171616
532124600
532123632

DESCRIPTION

Pulley

Ring, Retainer

Transaxie, 5 Speed, Dana
Mode! #4360-50

Key, Woodruff #9

Nut, Crownlock 5/16-18

Bolt, Carriage 5/16-1B UNC x 3/4
Strap, Torque

Screw Thdrol. 5/16-18x 3/4
Spring, Brake

Washer 25/32 x 1-1/4 x 16 Ga.
Key, Sguare

Bolt Hex 3/8-16 x 2-3/4
Washer 17/32 x 1 x 16 Ga
Support Handle Shift L.H

Link, Shift

15 16

KEY PART

NO.

18

19
20
21
22
23
24
25
20
27
28
28
31
33
34
35

NO.
871040412

810040400
818091210
532123484
532105701
532106933
532128215
876020416
873810500
873510500
532128085
532128084
532123409
873680600
811050500
812000001

DESCRIPTION

Bolt, Fin Hex 1/4-28 UNF x 3/4 Gr.
8

Washer, Lock 1/4

Washer 9/32 x 3/4 x 10 Ga.
Arm, Shift

Washer, Shift Plate

Knob

Handle, Shift Rod

Pin, Cotter 1/8 x 1

Nut, Hex Nylon

Nut, Keps 5/16-18
Extension, Spring

Support Handie Shift RH
Spacer, Split

Nut, Crownlock 3/8 - 16
Washer, Ext., Tooth, Lock 5/16
E-Ring

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

33



PIECES DE RECHANGE
TRACTEUR DE 12 C.V. DE 36 PO. - - LR120, NO. DE PRODUIT 954 00 05-82 (HU1236C)
CARTER DE TONDEUSE

34



REPAIR PARTS

12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)

MOWER DECK

KEY PART

NO.

POPITO PO NI P PO DO D ek sl b ek b ot il s o
mﬂﬁ)m-ﬁwmﬂomm‘QO}M-P@MAO(OCDNG}CH-?&-CA}T\}—‘

WWN
i OO

I N A R A N AR A o)
0N RO OO ONIOHON

NO.

532127743
532122052
873680600
532130840
5321312861
532123688
872110616
819131410
532127744
872110608
532130841
532127356
872140505
873680500
532127357
532130837
532128508
b32128511
532127380
532127841
532129962
810030600
532850857
532136929
532078158
532129963
532129983
532129207
532137266
532136631
817490508

532122051
532131560
532121980
532123713
532105304
818111016
532110452
532131264
8191716186
532124660
532130836
532110485
532128774
532128895
532137645
532130734

532136317

BESCRIPTION

Spring, Mower Clutch
Spacer, Retainer

Nut, Crownlock

Brake Asm.

Guide, Belt Idler

Pulley, Flat Idler

Bolt, Carr. 3/8-16 x 1-3/4 Gr. B
Washer 13/21 x 7/8 x 10 Ga.
Arm Asm., Idler Mower

Bolt, Carriage 3/8-16 x 1
Rod, Brake

Brackst, Lift R. H. Rear

Bolt, Carriage 5/16-18 x 5/8
Nut, Crownlock 5/16-18
Bracket, Lift L. H. Rear
Keeper, R. H.

Link, Asm. Mower Stabilizer
Pin, Drive

Bracket, Asm. Front

-Blade

Washer, Hard

Washer, Lock 3/8

Bolt 3/8-24 x 1-1/4 Gr. 8
Stripper

Bolt 5/16-18 x 1-1/4
Washer 150 Thk.

Deck Assembly

Pulley, Mandrel

Nut, Centerlock 9/18
Bracket, Asm. Deflector
Screw, Hex Wsh. Thdrol.
5/16-18 x 1/2

Arm, Support ldler Mower
Deflector

Rod, Hinge

Spring, Torsion Deflectar
Cap, Sleeve

Washer 11/32 x 5/8 x 16 Ga.
Pushnut

V-Belt

Washer 11/32 x 5/8 16 Ga.
Retainer, Spring

Keeper, L. H.

Bearing

Housing Mandrel Vented
Bearing

Shaft, Mandrel (Includes Key No. 47)
Mandrei Asm. (Includes Key Nos. 21-
23, 26, 29 and 45-48)

Deck Service Complete

HARDWARE SHOWN LARGER FOR EASIER IDENTIEICATION

35



KEY
MNO.

et
IO M-~JDHOT S WY

b wd b ek
NS =

12 HP 38" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 (HU1236C)
MOWER LIFT LEVER

PART
NO.

532126470
532122018
874780408

873680600
532123417
532106451
532135371
874760636
532121930
876020412
819131316
532131861
532138352
532123496

DESCRIPTION

Clip, Insulated

Bracket, Mower Cluich

Bolt, Fin. Hex

1/4-20 UNC x 1/2 Gr. &

Nut, Crownlock 3/8-16 UNC
Assembly, Cluich Lever

Bolt, Shouider

Assembly, Mower Ciutch Arm
Bolt, Hex 3/8-16 UNC x 2-1/4
Assembly, Bracket Lift

Pin, Cotter 1/8 x 3/4

Washer 13/32 x 13/16 x 16 Ga.

Grip, Handle
Assembly, Lift Handle
Spring, Compression

KEY PART

NO.

15
16
17
18
19
20

23
24
25
26
27
28
29
30

NO.

819131212
532124961
5321273569
532133205
873680400
874760644

876020416
819171616
5321219833
532121934
532106932
876020312
532131655
873350600

DESCRIPTION

Washer 13/32 x 3/4 x 12 Ga.
Retainer, Spring

Link, Front Lift

Trunnion, Threaded 3/8-168
Nut, Crownlock 1/4-20
Bolt, Fin. Hex

a/8-16 UNC x 2-3/4

Pin, Cotter 1/8 x 1

Washer 17/32 x 1 x 16 Ga.
Tube, Spacer

Rod, Mower Lift

Knob

Pin, Cotter 3/32 x 3/4

Link, Mower Clutch

Nui, Hex 3/8-16

HARDWARE SHOWN LARGER FOR EASIER IDENTIFICATION

36



37



CHA?R

PIEC ? IGE
TRACTEUR DE 12 C.V. DE 36 PO. - - LR120, NO. DE PRODUIT 954 00 05-82 (HU1236C)

TRASMISSION DANA - NUMERO DE MODELE 4360-50




12 HP 36" TRACTOR - - LR120, PRODUCT NO. 954 00 05-82 {(HU1236C)
DANA TRANSAXLE MODEL NUMBER 4360-50

KEY PART

NO.

WD RW -

1
12
13
14
15
18
17
18
19
20
21
22
23
24
25
26
27

29
30
31
32
33
34
35
36
37
38

39

NO.

532138248
532002274

532134400
532105804
532105905
532138235
532134399
5321065998

532138241
532002267
532134793
532138240
532120415
532002257
532138234
532110078
532105909
532105910
532105911
532138242
532138246
532138236
532134791
532138243
532002244
532105916
532120470
532110070
532108977
532134797
532120405
532108980
532120406
5321347986
532105925
532002232
532108978
532110079

532124639

DESCRIPTION

Housing, Upper
Screw, Self-Tapping, Large
1/4-20 x .734

Ball, Detent

Spring, Detent

Screw, Set

Kit, Shifter Assembly

Boot, Shifter

Screw, Self-Tapping, Large
5/16-18 x 1.44

Square Ring

Ring, Retaining

¥ Assembly, Kit, Shim .625 Shaft
Bearing, Flange

Washer, Plain .632 x 1.38 x .046
Key, Woodruff, #0

Assembly, Kit, Input Shaft
Pinion, Bevel, 14 Teeth

Ring, Retaining

Chain, 24 Piiches

Bearing, Flange

Gear, Spur, 14 Testh

Collar, Clutch

Assembly, Kit, Clutch Keys
Screw, Self-Tapping, with Sealer
Shaft, intermediate

Key, Woodruff, #61

Ring, Retaining

Sprocket, 18 Teeth

Spacer

Gear, Spur, 37 Teeth

Spacer 1.133 x 1.50 x .375
Gear, Spur, 30 Teeth

Gear, 3put, 25 Teeth

Gear, Spur, 22 Testh

Gear, Spur, 19 Testh

Washer, Plain 640 x 1.37 x .061
Washer, Plain 832 x 1.00 x .026
Spacer B30 x 1.00 x 189
Assembly, Gear, Combination of
12 Teeth and 35 Teeth

Shaft, idier

39

KEY PART

NO.

40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
80
61
62
63
64
65
66
67

68
69
70
71
72
73

*

*x

NO.

532120472
532105928
532110084
532134394
532120473
532105933
532105936
532120407
532106589
532120408
523105937
532002226
532134401
532002264
532123807
532110081
532105941
532110071
532120952
532110082
532123908
532138247
532120961
532007294
5321089289
532120953
532120854
532134799

532138244
532108996
532120956
873810500
532120951
532120416

DESCRIPTION

Spacer .635 x .875 x .755 -
Sprocket, 8 Teeth
Gear, Bevel, 42 Teeth
* Assembly, Kii, Shim .750 Shaft
Shaft, Drive
Gear, Spur, 12 Teeth
Spacer 781 x1.00x .375
Gear, Spur, 20 Teeth
Gear, Spur, 25 Teeth
Gear, Spur, 28 Teeth
Gear, Spur, 31 Teeth
Washer, Plain .632 x 1.00 x.080
Washer, Neoprene
Washer, Plain .758 x 1.25 x .031
Axle, L.H.
Gear, Miter, 15 Teeth
Ring, Retaining
Gear, Spur, 32 Teeth
Shaft, Cross
Gear, Miter, 15 Teeth
Axle, R.H.
Housing, Lower
Puck, Friction
Disc, Brake
Spacer
Jaw, Brake
Pin, Dowel
Screw, Self-Tapping, Large
5/16-18 x2.25
Lever, Actuating
Washer, Plain 321 x 1.00 x .055
Bracket, Anti-Rotation
Locknut 5/16-24
Puck, Friction
Grease

Use in combinations to maintain proper clearances

Order Key No. 15

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm



PROBLEM CAUSE CORRECTION
Will not start 1. Qutof fusk 1. Fill fuel tank.
2. Engine not “CHOKED” properly. 2. See *TO START ENGINE" in Operation section,
3. Engine flooded. 3. Wait several minutes before attempting to start.
4. Bad spark piug. 4. Replace spark plug.
5. Dirty air filter. 5. Clean/repiace air filter.
6. Dirty fuel filier. 6. Replace fusl filter,
7. Water in fuel. 7. Drain fusl tank and carburetor, refill tank with fresh
gasoline and replace fuel filter.
8. Loose or damaged witing. 8. Check all wiring.
9. Carburetor out of adjusiment. 8. Contact an authorized service center/department.
10.  Engine valves out of adjustment. 10.  Contact an authorized service center/depariment.
Hard to start 1, Dirty air filter. 1. Clean/replace air filter.
2. Bad spark plug. 2. Replace spark plug.
3. Weak or dead battery. 3. Recharge or repiace battery.
4. Dirty fuel fitter, 4. Replace fuel filter,
5. Stale or dirty fuel. 5, Drain fuel tank and reflll with fresh gasoline.
6. Loose or damaged wiring. 6. Chack all wiring.
7. Carburetor out of adiustment. 7. Contact an authorized service center/depariment.
8. Engine valves out of adjustment. 8. Contact an authorized service center/department.
Engine will not turn over 1. Clutch/brake pedal not depressed. 1. Depress ciutch/brake pedal.
2. Attachment clutch is engaged. 2. Disengage attachment clutch.
3. Weak or dead battery. 3. Recharge or replace batiery.
4. Biown fuse. 4. Reptace fuse.
5. Corroded battery terminals. 5. Clean battery terminals,
6. Loose or damaged wiring. 8. Chack all wiring.
7. Faulty ignition switch. 7. Checkfreplace ignition switch.
8. Faully solencid or starter. 8. Check/replace solenoid or starter,
9. Faulty operator presence switch{es). 9. Contact an authorized service center/departrmant,
Engine clicks but will not § 1. Weak or dead battery. 1. Recharge or replace battery.
start 2. Corroded battery terminais. 2. Clean baftery terminais.
3. Loose or damaged wiring. 3. Chack all wiring.
4. Faulty solencid or starter. 4. Check/replace soiencid or starter.
Loss of power 1. Cutting too much grass/toc fast. 1. Setin “Higher Cut” position/reduce speed.
2. Thiottle in “CHOKE” position. 2. Adjust throtile control.
3. Buiid-up of grass, leaves and trash under mower, 3. Clean underside of mower housing.
4, Dirty air filler. 4,  Clean/replace air filter.
5. Low ail level/dirty cil. 5. Check oil leval/change oil.
6. Faulty spark piug. 6. Clean and regap or change spark plug.
7. Dirty fuel filter. 7. Replace fuel fitter.
8. Stale or dirty fusl. 8. Drain fuel lank and refill with fresh gascline.
9. Water in fuel. 9. Drain fusel tank and carburstor, refill tank with fresh
gasaling and replace fuel filter.
10.  Spark plug wire loosa, 10.  Cornnect and tighten spark plug wire.
11. Dirty engine air screen/fins. $1.  Clean engine air screen/fing,
12.  Diry/clogged mufiler. 12, Clean/replace muffler.
13.  Loose or damaged wiring. 13, Check all wiring.
14, Carburetor out of adjustment. 144, Contact an-authorized service center/depariment.
15.  Engine valves out of adjustment. 15. Contact an authorized service center/depariment.
Excessive vibration 1. Waorn, bent or loose blade. i. Replace blade. Tighten blade bolt.
2. Bent blade mandral. 2. PReplace blade mandrel.
3. Loose/damaged pari{s). 3. Tighten lcoss part(s). Replace damaged parls.

40




PROBLEM

CORRECTION

Engine continues to run
when operator leaves seat
with attachment ciuteh
engaged

1.

Faulty operator-safely presence controi system.

Check wiring, switches and connections. 1f not
corrected, contact an authorized service center/
department.

Poor cut - uneven 1. Worn, bent or loose biade. 1. Replace biade. Tighten blade bolt.
2. Mower dack not level. 2. Level mower deck,
3. Buildup of grass, lsaves, and trash under mower. 3. Clean underside of mower housing.
4. Bent blade mandrel. 4. Replace blade mandrel.
5. Clogged mower deck vent holes from buildup of 5. Clean around mandreis to open vent holes.
grass, feaves, and trash around mandrels.
Mower blades will not t. Obstruction in clutch mechanism. - 1. Remove obstruction.
rotate 2. Worn/damaged mower drive beit. 2. Replace mower drive belt,
3. Frozen idler pulley. 3. Replace idler pulley.
4. Frozen blade mandrel. 4. Replace blade mandrel.
Poor grass discharge 1. Engine speed too slow. 1. Place throttle control in “FAST” position.
2. Trave! speed too fast. 2, Shift to slower speed,
3. Wetgrass. 3. Allow grass to dry before mowing.
4. Mowaer deck nof ievel. 4. Level mower dack.
5. Low/uneven tire air pressure. 5. Chack tires for proper air pressurs,
6.  Worn, bent or loose blade. 8. HReplace/shamen blade. Tighten blade bolt.
7. Buildup of grass, leaves and trash under mower, 7. Clean underside of mower housing.
8. Mower drive belt worn, 8. HReplace mower drive belt.
9. Blades improperly installed. 9. Reinstall blades sharp edge down.
10.  Improper hiades used. 10.  Replace with blades listed in this manual.
1. Clogged mower deck vent holes from buildup of 11, Clean around mandrais to open vent holes.
grass, lgaves, and trash around mandrais.
Headlight(s) not working 1. Switch is “OFF”, 1. Turn switch “ON".
(if so equipped) 2. Bulb(s) burned out. 2. Replace bulb(s):
3. Faulty light switch, 3. Check/replace light switch.
4. Loose or damaged witing. 4. Check wiring and connections.
5. Blown fuse. 5. Replace fuse.
Battery will not charge 1. Bad battery celi(s). 1. HRepiace battery.
2. Poor cable connactions. 2. Check/clean all connections.
3. Faulty regulator {if so equipped). 3. Replace regulator.
4. Faulty alternator. 4. Replace alternator.

Engine “backfires”
when turning engine
“pEEr

Engine throttle control not set at “SLOW®
position for 30 seconds before stopping engine.

Move throttle control to “SLOW” position and afiow

to idle for 30 seconds before stopping engine.

41




DANA CORPORATION
Spicer-Off-Highway Axle Division
Fredericktown, OH 43019
Dana Corporation, Spicer-Ofi-Highway Axie Division, will at #ts options, replace or repair without charge to the original
purchaser for materials or labor, any part or parts manufactured by it and found upon examination 1o be DEFECTIVE
iN I\QATEREAL AND OR WORKMANSHIP, if received for examination within TWO YEARS" from the date of original
purchase.

All transportation charges on and damage or foss incurred in connection with the transportation of parts sub-
mitted for replacement or repair under this LIMITED WARRANTY shall be bome by the purchaser.

The EXPRESSED WARBANTY contained herein shall not apply to any damage resulting from accident, abuse,
or negiect. Nor wili this LIMITED WARRANTY apply to damage resulting from failure to follow the manufacturer's in-
siructions for operation and maintenance nor from improper selection of a particular application.

The foregoing EXPRESSED WARRANTY IS IN LIEU OF ALL OTHER EXPRESSED WARRANTIES. Dana Cor-
poration, Spicer-Off-Highway Axle Division, neither assumes nor authorizes any other persons, natural or corporaie, 0
assume for it any obligations or fiability in connection with or with respect to any parts covered hereunder.

DANA CORPORATION, SPiCER-OFF-HIGHWAY AXLE DIVISION, HEREBY DISCLAIMS ANY AND ALL IM-
PLIED WARRANTIES, INCLUDING, BUT NOT LIMITED TO WARRANTIES OF MERCHANTABILITY AND FITNESS
FOR ANY PARTICULAR PURPOSE, TO THE EXTENT THAT SUCH DISCLAIMER IS NOT FORBIDDEN BY ANY AP-
PLICABLE LAW. ANY IMPLIED WARBANTIES, INCLUDING BUT NOT LIMITED TO WARRANTIES OF MERGHANT-
ABILITY AND FITNESS FOR ANY PARTICULAR PURPOSE WHICH DANA CORPORATION, SPICER-OFF-HIGHWAY
AXLE DIVISION, iS SO FORBIDDEN TO DISCLAIM BY ANY APPLICABLE LAW, ARE LIMITED TO THE PERIODS
OF THE EXPRESSED WARRANTY. DANA CORPORATION, SPICER-OFF-HIGHWAY AXLE DIVISION, SHALL IN NO
EVENT BE LIABLE FOR ANY CONSEQUENTIAL, INCIDENTAL OR SPECIAL DAMAGES AND OR EXPENSES.

Some states do not allow limitations on warranties so the above limitation may not apply to you. This War-
ranty gives you specific legal rights, and you may also have other rights which vary from state io state.

This warranty does not cover transmission units used for commercial purposes.

FOR ASSISTANCE IN LOCATING THE NEAREST DANA AUTHORIZE
SERVICE, PLEASE CONTACT ONE ;?f THE DISTRIBUTORS LISTED
BELOW:

ATLANTIC POWER, INC.
850 Howard Avenue
Somerset, Nd §8873-1111
201-356-8400

ATLANTIC POWER, INC.
77 Green Si., Route 108
Foxboro, MA 02035
508-543-6911

BEBCO AIR COOLED ENGINES

2221 Second Ave., South
Birmingham, AL 35233
205-251-4800
SILLIOWS

1343 South Main Street
Porterville, CA 93257
209-784-4102
BLUEMONT COMPANY
11101 Frankstown Road
Pittsburgh, PA 15235
412-242-2522

CHILTON AIR COOLED
ENGINES

319 4th Ave. South
Nashville, TN 37215
615-254-1634

DIXIE SALES CO., INC.
5920 Summit Ave.

Browns Summit, NC 27214
919-375-7500

GARDNER, INC.

1150 Chesapeake Ave.
Columbus, OH 43212
614-488-7951

GRAYSON COMPANY
215 Spring St.

Shreveport, LA 71162
318-222.3871

GULF COAST ENG.

4202 Russei Drive

Corpus Christi, TX

78048  512-8883-6999
MARR BROTHERS, INC.
423 £. Jefferson

Daflas, TX 75203
214-948-7387

MEDART ENGINES & PARTS
100 Larkin Williams Ind. Ct.
Fenton, MO 63026
314-343-0505

MEDAHRT ENGINES & PARTS
15500 W, 109Th St
Lenexa, KS 686219
913-888-8828

RADCO DISTRIBUTORS INC.
4908 Victor Street
Jacksonviile, FL 32207
904-733-7957

RB! CORPORATION

101 Cedar Ridge Rd.
Ashiand, VA 23005
804-550-2210

SEDCD, NG,

4305 Stave Reynolds Bivd.
Norcross, GA 30093

404-925-4706

SPIZER INDUSTRIAL PROD.
6601 N. Washington

Thornton, CO 80228
303-287-3414

WISCONSIN MAGNETD, INC.
4727 N, Teuionia Ave.
Milwaukee, W1 53209
414-445-2800

CAMADA
AIR COOLED ENGINE PARTS
474 Bank Street
Ottawa, Ontario K2P 123
613-235-5111
AR COOLED ENG. UNLIMITED
750 Qakdale Rd Unit 62
Downsview, Ontaric M3N 274
416-741-8006
ATELIERS BOMD ING.
2875 Jasmin Street
St. Laurent, Quebec HIR 1H8
514-336-3660
ATLANTIC AIR COOLED ENGINES
21 Driscoll Crescent
Moncton, New Brunswick E1C 8NG
506-382-5361
DELL'S AUTO ELECTRIC LTD
1044 Cannon St. East
Hamilton, Ontario L7L 7V8
416-548-4107

42

LOBOMBARDS, LTD

55 Gt Clair Street

Chatham, Ontario N7M 5K5
519-352-1060

LAGCHANCE & FILS INC.

505, 178 Rue

Quebagc, Ontario G1J 2G8
418-647-4500

LAKESHORE AUTO ELEC. LTD
P.C. Box 367

Cobourg, Ontaric KA 4L1
LAMBERT FLECTRIC LTDR

814 47th Sireet East

Saskatoon, Saskatchewan S7K GX4
306-242-0370

MURDOCH'S SMALL ENGINES
370 Duniop Street Wast

Barrie, Ontario L4N 1C2
705-726-1086

UNIVERSAL IGNITION &
BATTERY INC.

105 Falcon Sireet

London, Ontaric NSW 472
415-453-8711



SERVICE NOTES

43



44



45



-sodojs vo uonaasp BuiBueys UsyM UOUNED
| eweIXe 9sInseNy "JONUoD 1o s80j Jo Buiddy weasid oy Ae
| -nprab swin) ey "eor) 8ijl 850408 JeAdu g1 uey) sajealf
| 10u) sadois 10 e0”) 8yl UMOD pue dn Joloeil INoA ajriadg

,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,

|
KW GE

46

HEHL HO INIT AMS
NY LHDHS

ot

FEtEEERERREiTees

N0 15, ..mﬁ: 2AIND
"TIIH SSOHOV LON o T Mzm.%@“m |
“THH NMOU ONV dN 3a1d ATNO ~ - L




| Z6/12/40--16-C300-06C

91c8¢ YNITOHVO HLHON ‘JLLOTHYHD
JAIHA SAGOOM HELINIHIC 19006

00 NIAHVYO % 1S3HO4 YNHYADSNH

suoudsel [eoot o1 o sabeg mors A, e yBnosy) peeoo; ARt aq ven i9{eap eleAbsny pazuoying
Uy "BBuadxe sJBUmMO BU IR Jseap 3yl o) HEISAlIBL 8¢ 1SNW 101000 81| usjeep BueAbSHH pazLOWINe
AUk 0] pouad Alseiom 8 Hupnp pue ‘eanpe; 0 wWemord rpuonzisdo 0 BIRE wou) 8AED (Do) A Uiyl
sl Leul BSOS BANGRISE 26 0 DRaRKed lanpoud sul ABLEM Sij] 10 HBUBT SYLIRIGO 0L

S CREsEYING 21D 8 oot siup

}0 SSSIDDE DUB SLURL B13dLI00 DUR 18GUWNU |RUsS aguirniu 1 !
Bl 0 pejueseid 8q 1SnWw aseynd 10 ;004

"BAMBS AWEIRM HEIGO 01 18010 UL JSIEED BUIRADSNH Pazuoy

BABS B1Rs-1E0d Bpaold 0 pue Alumaem 2y BEDIBA 01 BP0 Uf SSBYZIN 0 SIED SU) Woy SARD
(O1) UaT LIYLM PSHELL 9G PINCUS DIRD S “AUBCUIOD UBIUED % 158104 BLsEADSNH O] pajiBll pue 1IN0 pa||u
Ausdod &1 pes uonensiBey AuBLes au) 1By} ulepaD exeus 0} ANHIsUCdss! Sagme pue SIBUMO BUYL$1 1|

NOLLYHITISNOD ALNVHHYM
NIYLEO QL 3"NA3J0Nd :9 NOILDES

BLI0ISNT BUY) LIM ABI0S 9158l g UCIDSS U DeuB|dxa se PSEYDING L0 1001g uoyBn|EAS

10} 181260 BUIBADSNL DBZLOWNE UR D] 5| SB PBIBAIBE NG Dasn B3 10U pIROYs 120p0sd auyy 000 amyg)
50 wegosd euonesedo LR pinoys eRUBW § JCIRISCO/S JBUMO) 811 O UDj0es BOLBLSILIEW DU U USHIM
sk daeydn ersusl pur o0RICIS 'wonRISdD 'snUBUBIUIBL BIBD SIRUOSES) HOILXS 1SN IRWGISND 3141

SILNIGISNOdSIY HIWO0ISND S NOILA3S

“BIRIS O] B1EIS Wl AR yoium SluBy JoUIo AL OB AR NoA pue 'sibu eBa) mpnads
o4 o Adde jou Aew susisnioxa 10 SUCHEMLT 8AQOR alf 05 ‘sige) Ajueiem poydus
o ‘sebewen reiusnbesuno 10 BIUBDRL) [0 UDISNIXS 344] MOIR 10U Op SAIEIS plIog

noA saah Sjueiem
uB Bun| Moy us sus

“SLONCUOHC QIHNLOYANNYIN ATSNOIAZY 31vAdN 0L NOLYDITE0 JINNSSY LON S300 ANy
BOILON LNOHLIM LONGCHd 3HL 40 NDISTd 341 INCHDN HO FDNVHD OL LHOIH 3HL SIAEISTH
YNHYADSNH INSWILVIS ALNVEEYAL 31T JHL NI O3NIH30 SV QOiHId ALNYHHYM TRL
OL NOLLYUNG NI GZLLIWIN S SLONAOKH JS3H1 NO 350d4ENE BV DY ¥ HO4 8S3NLI4 HO Al
TUEYINVHOUIW 40 ALNYHEYM QIR ANY My 318700 Tddy Ag CILHHOW INTIXF 3HL 0L
1d30XI SLONAOHA ISIHL NO ALNVHHY M A3 1T 40 SSIHAXT ANY 40 HIVIYE HOL SIOVINYD
TYILNINDASNOD HO WWANIGONI ANV HOL 31811 30 LON TIVHS YNGYADSNM HAWASNGD FHL
0 AQIWTY AISNTIONT FHL STALNYUYYM SIHL HIONN G30IAOHH SY ANIWIOVYILIE HO Hivdaw

g

"BACGR B J0 Aue ia)e SuuInao B8N PANURUCS 0} BNP SUSUCIWCS 1 SyEd of aBetep puonppy
‘Auedos uspivg g 158104 BUIBABSTY AG PERUBLILINGES. 10U BUB UDIUM S8U0SSER08 10 sued jo asny (v)
BMB] [ED0] S0

81BIs "218ps) siqenydde 1o SpBPUELS AIOTRINGS. JUBLMS yum sousydwoes jo BUMYIR BSNED 10 98N PRRUDIU
sy sbueyp Angeinp ‘Aees ‘woneiedo ‘BRUBLUOPSY SN BY] [08HE [BYT SUCNEDDOW 40 suonBIgy {g)

BulBADSNK 4 paysiun; pays

UORONASUY 10 [BNURL: $1018i8d0)/S,/8UMO BU] UIlM BIUBIOOTE UL N 2yl UBILBL 10 Sjemdo o vinEy (2)

z661 'L Aeyy eagoayg

‘sigey abziois waucou o) BND UONDBSI SSUBADE AU 10 'WOISOLOD
18A1 RIS 'SHAISBIGR 510 18N 8[BIS mcﬁjﬁ Jmmfmmc pue sousBbau asn EL e TBDIOsY

NG 8L Loy Buginsas s1oslep o B|CreDndarul 2G Juys A

SNOLLY LIAI ONV SNOTLJ30¥T 7 NOILASS

IBIMIDEINURL BipcnIdde syl o 1S ag
Iy “8SEoInd 1o 501l syl 12 PeIdCnS LoUBLLON: 197D0d L LM BRIBIS BB AIURLIRM S 8un)ognL
WBISAE SALD SUL AQ DDIBADD B1B SLUSH 52111 'SWA]SAS BAUD SSBUSBA-UASLINGE L PR BI00 '8y

Jaimoesnuew eendodde sy 0 WSS 8 DNOUS SBU0SSEI0E PUE SI01BUIG)E ‘si0)tisuel
‘suslies ‘sewfus pangoads sgy swigs gy ‘eseund |0 sl Byl 1R peyddns uoneLLIOM: Janposd
DU L pRIERS $B AluRluam SISIMOBINURW SUBus s AL DAIGADD BIB SUISY SR0Y L $oL0sSAINE
puE sioieLeys siopeisusd ‘saelers Buipnow 'sewfus 18[GY DUR MESBMEY UoliBNg w s6Bug

OUS SWSISAS BALID DAIIDSTS 1) sluED

BLIE]] UM JO BOURLBIUIBW G uaWwE0edel sy
TR lSOMmBIN 01 80P [BUSIEW [0 UORRI0|00)) RGN
w80 by uBnoag uom swey o DIBADISY QIBDUBLS WBISTER |BLLIGU Bem BT

~ “{sauy pue sedol isuEls 'sBnid wieds LIRS Mes shuuds pulmes ‘siuesiqn
SIEG epind ey 'sqing ‘slialdepe epRg 'SEPEIG ‘SIS0 70 SWwal 8IURURILIBL 18LL0ISND ]

SAUBLRM SIYL AG DRISADD 10U 28 sluey Bupoiiog sy

ALNYHHYM SIHL AS QEEIA0D
1ON SWaL0 2 NOILDTS

et o SURd o) 90800 oM lusL0dWoD BANSSIBD BU; UokdD & RueAD
mam.mhmworﬁaicmtmamém.duuﬁmxmﬁxa&ncm _mtmﬂmﬁgmwuw-mn@m:a

ALNYHHYM IHL HEANN SNOILYDI4a0
S.VNHVYADSNH 2 NOILO3S

FEEYNG J0 31D Loy shep
OF 10} peluesem sie shed JWeweonidal palgls BSMIBYLO SSOIN (ARIBLIEM, Led ivswasor)dey Aeg pg

"SIBQ MO0 jEUOisSajoId Bleabs Amenieps Aeg o

‘Ben
Suonpold swooul o [BUOESEIMY RICISURLOD 85 10} pasn np0Ud BUlEADSNYL KUY Aueneps Apg 08

981 BUIBAPOIY BLUCIUILOU 10 [BUCRSUIOU
TTBIBIILOIUCL 10} SBUSIED PUE SISMOIG SIaiuLLIL] ‘SMmES Buussio ‘smes uleun [Alusiem JECFS

SIBLILAL PUR SmES DULeeis ‘smas tipus sy
WO SANPOW 10 si:00 vomuby esn Bunnpoid swosuoy Jo EUOHAISURIOU RI0IBULIO0UOU 104 SJUBLLDEY e
PUE SB[ "S1amOus DLIYDY HIBM S101081) uspiel pue pIed 'simow umel By Al LB JBR ), 2

‘asn Bumnposd
BUIBOUILION 10 [BLONMASUILON TRIIBLILIOOUOL 16} SHOOD 19MOL BUIYDT HiBm DSy tAyuRlieps mag ¢

‘PaIsk sonpoad 10) SMoYo; SE St pouad Aueiep asn 1onpoid 10 5dAL ey uodn epusdsp peims sy
JPouad Aiesem, syl iop sseyoind Jo s1ep oy LG CIYSUBURIOM DUE [BUSIBLY 3A139jD WID3) 88l 60 0}
Jsseynnd rpuino sy o) 1onpoid BUIBADSRY SuBLEM {.Buieabsnp, ) Ausdwon UBRIBE) 3§ 19810 BUiRADSIY

ALNVHHVM Q3 LING T NOILOTSS




“ .

.

-
2

-

-

s

.

-

.

\wwx\

o

WWW A

2

o

o

\M“\mm

S

S

.

-

S

\,@x
-

S

o

.

A

s

%
.
o "

.

G

e

@

S

S

S

-

e

C\M b

@w

.
w\&mm |

o

o
.
- L
\&W%WNWNWH o

-
.

-

:

L

o

.

.

.
.

.

Sl
.

=

. M
.

.

i

.

m

.

x

2
m

.

i

-
.

\

-
i
-

L
.
S
e
5 ; %«v

i

e

% %

o

.

uu\.\ i
o

2

.m.
_\_
W.
i
m
’ u.«%
.

o
MM

.
NW.

-

.

ek
.

W.

.

.

. .
. .

.
.
w‘\\m@ .
L

)

Wm

s

.

-

i

.
. .

mﬁ

. m..:m
W\\@% i
.

.

\ .

&

e
e

7

.

.

e

-

-
-

e
e
S

G
=
2

o
S

=

S

o
s

=

o
.

.

o
-
.
.

.

-

o

-

:

o

.

7

-

i
.




	SAFETY RULES

	SYMBOLS

	TABLE OF CONTENTS

	HARDWARE PACK

	ASSEMBLY

	OPERATION

	CUSTOMER RESPONSIBILITIES

	SERVICE & ADJUSTMENTS

	STORAGE

	REPAIR PARTS

	SCHEMATIC

	DECALS, WHEELS & TIRES

	ELECTRICAL

	CHASSIS

	SEAT

	DASH

	STEERING

	FRONT AXLE

	SECTOR GEAR
	BRAKE & REAR MOWER DECK LIFT

	ENGINE

	GROUND DRIVE

	TRANSAXLE

	MOWER DECK

	MOWER LIFT

	TRANSMISSION


	TROUBLESHOOTING

	WARRANTY




